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3.6 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.6.1 Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.2
- 7 (Peak) 88.2

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.6.2 Measuring Instruments

See list of measuring equipment of this test report.
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3.6.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
+  RBW =120 kHz
+ VBW =300 kHz
+  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW =23 MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from Odegree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-“.
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7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from Odegree to 360 degree to find the peak maximum hold reading for
scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6dB margin against average limit line, the position is marked as “-“.

3.6.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz
RX Antenna

—_— —’.

= BB A2

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

3.6.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.6.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.6.7 Duty Cycle

Please refer to Appendix E.

3.6.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.7 AC Conducted Emission Measurement

3.7.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.7.2 Measuring Instruments

See list of measuring equipment of this test report.

3.7.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.7.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.7.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.8 Antenna Requirements

3.8.1 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.8.2 Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For STBC transmissions, directional gain = Gant

Chain Chain DG DG
Band Port 0 Port 1 for for

Ant 2 Ant 7 Power PSD

(dBi) (dBi) (dBi) (dBi)
U-NII-5 3.66 4.18 4.18 4.18
U-NII-6 3.66 4.18 4.18 4.18
U-NII-7 3.66 4.18 4.18 4.18
U-NII-8 3.66 4.18 4.18 4.18

For CDD transmissions, directional gain is calculated as

Directional gain = Gant + Array Gain, where Array Gain is as follows.

For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Directional gain may be calculated by using the formulas applicable to equal gain antennas with

Gant Set equal to the gain of the antenna having the highest gain;

The EUT supports CDD mode.

For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,

F)2)f)i).

For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.

The directional gain “DG” is calculated as following table.
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Ngs | Nayr ) 2
2128
=R = _

DirectionalGain =10-log
N or

where
Each antenna is driven by no more than one spatial stream:
Nis = the number of independent spatial streams of data;
Nyt = the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.

Chain Chain DG DG
Band Port 0 Port 1 for for

Ant 2 Ant 7 Power PSD

(dBi) (dBi) (dBi) (dBi)
U-NII-5 3.66 4.18 4.18 6.93
U-NII-6 3.66 4.18 4.18 6.93
U-NII-7 3.66 4.18 4.18 6.93
U-NII-8 3.66 4.18 4.18 6.93

Calculation example:
For the band 5925~6425MHz, the DG for PSD is derived from formula is
10 x log {{[ 10" (3.66 dBi/20) + 10" (4.18 dBi/20)]1"2}/2}

= 6.93 dBi
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Hygrometer Testo 608-H1 45142595 N/A Aug. 30, 2021 Sr\?s\'/.lgé?g(?zlf Aug. 29, 2022 E:T‘)l_rl‘gf_ccti‘;
uvgznzcé\;ver Raditeq Rpigggew RPR%\évézml 10MHz-8GHz | Apr. 15, 2021 smlga,’z§§211~ Apr. 14, 2022 goﬁgf_‘gi?
i‘ﬁyz“e’? ggm‘;é‘ FSV40 101089 | 10Hz-40GHz | Jun. 02, 2021 Sﬁgfgg’,zfgzl{ Jun. 01, 2022 ?Tol_rl‘gf_c(;i‘;
LISN TESEQ NNB51 47407 N/A Jul. 21, 2021 %‘:Ctt'. 319', 22%?212; Jul. 20, 2022 ?583‘{021'}
LISN TESEQ NNB51 47415 N/A Jun. 30, 2021 %Cctt'.%é%zzlzi Jun. 29, 2022 ?ggg‘ljcg%‘
e Test R&S ESR7 102177 | 9KHz~7GHz | Jun. 02, 2021 %?{.%,22%?212; Jun. 01, 2022 ?583‘{021'}
Pulse limiter .
;vtt.;r; &ggfn R&S VTSDl\?%l‘F Z%%i’fz' NIA Jul. 07, 2021 %Cctt'. % 22%2212; Jul. 06, 2022 %’ggfg%‘
Test Software | R&S e N/A N/A 7S %" Ll A (ngg‘icg%
LoopAntenna |  R&S HFH2-Z2E | 100840 | 9kHz~30MHz | Jun. 21,2021 A(‘;gi_lllézzogzll” Jun. 20, 2022 (Osgﬁggf’&)
Bilog Antenna |  TESEQ 6111D 50392 | 30MHz~1GHz | Aug. 10, 2021 Aggilllléyzzoozzlf Aug. 09, 2022 (Osgaigg?&)
Horn Antenna SCHV&RZBE BBHA 9120D 02113 1GHz~18GHz | Jul. 08, 2021 A(‘;gi_lllézzogzll" Jul. 07, 2022 (Osggiggf’&)
Horn Antenna | SHVAR?EE | BaHA0170D | 00842 | 18GHZ~40GHz | Jul. 20, 2021 Aggilllléyzzoozzlf Jul. 19, 2022 (Osgaigg_o&)
Amplifier SONOMA 310N 372240 N/A Aug. 09, 2021 A(‘;gi_lllézzoozzll” Aug. 08, 2022 (Osgﬁggf’&)
Preamplifier |  Keysight 83017A | MY53270323 | 1GHZz~26.5GHz| Jul. 27, 2021 Aggilllléyzzogzlf Jul. 26, 2022 (oiéﬁiggf’&)
Preamplifier | E-instrument i??;gf_'\ﬁ'?los EC1900251 | 1GHz~18GHz | Mar. 30, 2021 Aggi_lllézzoozzlf Mar. 29, 2022 (Osgaigg?&)
Preamplifier | Jet-Power JPAOll??_SS_SO 1712283)'2000 1GHz~18GHz | Jul. 21, 2021 Aggillféyzzoozzlf Jul. 20, 2022 (Osgiigg—ogA)
Preamplifier EMEC EMC18G40G | 60725 | 18GHz-40GHz | Jul. 21, 2021 Aggi_lllézzoozzlf Jul. 20, 2022 (Osgaigg?&)
SAF;]zCI;rZ”eT Keysight N9O10A  |MY54200485| 10Hz~44GHz | Mar. 05, 2021 Aggilllléyzgélf Mar. 04, 2022 (Osgﬂigg_o&)
Filter Wainwright gg&zg&%@g SN10 oMz MO 1 gul. 23, 2021 Ao e o | dul 22,2022 (Osé‘gigg_o&)
Filter Wainwright Vg;ﬁzglozo%l SN1 1.2G Low Pass | Jul. 23, 2021 Aggi_llléyzgozzl[ Jul. 22, 2022 (Osé‘gigg_o&)
Hygrometer TESEO 608-H1 45142602 N/A Aug. 04, 2021 Aggillllé,zzoozzlf Aug. 03, 2022 (Oggzigg_oan)
Controller |  ChainTek 3000-1 N[ SonOL e L A o o | A (Ogggiggf’an)
AntennaMast | ChainTek | MBS-520-1 N/A 1m~4m N/A Aggillllé,zgozzlf N/A (Oiggigg_og A
Turn Table ChainTek T-200-5-1 N/A 0~360 Degree N/A Aggé_llléyzggzlf N/A (Ogggiggf’g "
Software Audix E3 N/A N/A N/A Aggillllé,zgozzlf N/A (Oiggigg_og )
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Instrument [ Brand Name | Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
RF Vector . Nov. 01, 2021~ DFS
Generator Keysight N5182B MY57300963 ( 9kHz~6GHz | Mar. 01, 2021 Dec. 15, 2021 Feb. 28, 2022 (DFS01-CA)
Frequency N
extender for Keysight N5182BX07 [MY59360230 ( 9kHz~7.2GHz | May 16, 2021 Nov. 01, 2021 May 15, 2022 DFS
Dec. 15, 2021 (DFS01-CA)
EXG or MXG
Spectrum . Nov. 01, 2021~ DFS
Analyzer Keysight N9010A MY54200485| 10Hz-44GHz | Mar. 05, 2021 Dec. 15, 2021 Mar. 04, 2022 (DFS01-CA)
- 0120A0205800( DDTB6SW5A Calibration |Nov. 01, 2021~ Calibration DFS
2 Way Divider | - Woken M 4 0.5GHZ-8GHZ | ) System | Dec. 15, 2021 | from System | (DFS01-CA)
. 0120A0405800| DDTB6SW3A Calibration |Nowv. 01, 2021~| Calibration DFS
4 Way Divider | Woken M 7 0.5GHz -8GHZ| ' system | Dec. 15, 2021 | from System | (DFs01-CA)
Manual Step . Calibration [Nov. 01, 2021~ Calibration DFS
Attenuator Keysight 84968 |MY42151805| DC-18GHz | 0 g stem | Dec. 15, 2021 | from System | (DFs01-CA)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 20dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 6.4 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR210727001G

Test Engineer:

Andy Kao / Liliana Gonzalez

Temperature:

21.3~22.6

°C

Test Date:

2021/9/17~2021/11/03

Relative Humidity:

40.20~45.70

%
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<CDD Mode>
TEST RESULTS DATA
26dB and 99% OBW
UNII-5 MIMO
RU 99% 26 dl_3
Mod. Data NT Freq. e Bandwidth Bandwidth Note

Rate (MHz) (MHz) (MHz)
Ant 7 Ant 2 Ant 7 Ant 2
HE20 | MCS0| 2 | 6115 | Full 18.88 18.78 20.90 20.65
HE20 | MCS0| 2| 6255 | Full 18.83 18.83 21.00 21.05
HE20 | MCS0| 2 | 6415 | Full 18.83 18.83 21.00 20.85
HE40 | MCS0| 2| 6125 | Full 37.76 37.76 39.87 39.96
HE40 | MCS0| 2 | 6245 | Full 37.76 37.76 39.96 39.78
HE40 | MCSO0| 2 | 6405 | Full 37.66 37.66 39.78 39.87
HE80 | MCS0| 2 | 6145 | Full 76.60 76.48 81.28 81.28
HE80 | MCS0| 2| 6225 | Full 76.60 76.48 81.60 81.44
HE80 | MCS0| 2 | 6385 | Full 76.84 76.60 81.12 81.44
HE160| MCSO| 2 | 6185 | Full 154.41 154.17 163.84 163.52
HE160| MCSO| 2 | 6345 | Full 154.89 155.13 164.48 164.48
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TEST RESULTS DATA
26dB and 99% OBW

UNII-6 MIMO
mU 99% 26 dB
Mod Data N Freq. Confi Bandwidth Bandwidth Not
00- | Rate [*7 (MHz) | <°™9 (MHz2) (MH2) ote
Ant 7 Ant 2 Ant 7 Ant 2
HE20 | MCSO|[ 2 | 6435 | Full 18.88 18.83 20.90 20.70
HE20 | MCSO|[ 2 | 6475 | Full 18.83 18.83 20.85 20.85
HE20 | MCSO[ 2 | 6515 | Full 18.83 18.83 20.85 20.60
HE40 | MCSO| 2 | 6445 | Full 37.66 37.66 39.96 39.87
HEA40 | MCSO| 2 | 6485 | Full 37.66 37.66 39.87 40.05
HE8O | MCSO| 2 | 6465 | Full 76.84 76.60 82.08 81.60
UNII-6 straddle channel MIMO
26 dB 26 dB 99% OBW 99% OBW
Dat . RU In U-NII-6 In U-NII-7 In U-NII-6 In U-NII-7
Mod. | poc INTY (i [Config|  Bandwidth Bandwidth Bandwidth Bandwidth Note
ate (MHz) | (MH2) (MH2)) (MH2) (MH2)
Ant 7 Ant2 [Ant7 [ Ant2 | Ant7 Ant2 [ Ant7 | Ant2
HE40 | MCSO| 2 | 6525 | Full | 19.89 | 19.98 |20.07 |19.98 | 18.98 | 18.88 |18.78 | 18.78
HES0 |MCSO0| 2 | 6545 | Full | 20.80 | 20.80 |60.64 |60.64 | 18.48 | 18.36 |58.12 | 58.24
HEL60| MCSO| 2 | 6505 | Full | 102.24 | 101.60 | 61.92 |62.56 | 97.68 | 97.20 |57.20 | 57.68
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26dB and 99% OBW
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UNII-7 MIMO
RU 990/(_) 26 dl_3
Mod. Data NT Freq. e Bandwidth Bandwidth Note
Rate (MHz) (MHz) (MHz)
Ant 7 Ant 2 Ant 7 Ant 2
HE20 | MCSO0| 2| 6535 | Full 18.83 18.83 21.40 21.05
HE20 | MCS0| 2| 6695 | Full 18.83 18.83 20.90 20.75
HE20 | MCS0| 2| 6855 | Full 18.83 18.83 21.00 20.60
HE40 | MCSO0| 2 | 6565 | Full 37.66 37.66 39.87 39.78
HE40 | MCSO0| 2 | 6685 | Full 37.66 37.66 39.69 40.05
HE40 | MCSO0| 2| 6845 | Full 37.76 37.76 40.14 40.23
HE80 | MCS0| 2 | 6625 | Full 76.60 76.48 81.76 81.60
HE80 | MCS0| 2| 6705 | Full 76.60 76.48 81.28 81.28
HE80 | MCS0| 2| 6785 | Full 76.60 76.60 81.60 81.44
HE160| MCSO| 2 | 6665 | Full 154.89 154.65 163.52 164.16
UNII-7 straddle channel MIMO
26 dB 26 dB 99% OBW 99% OBW
Data S RU' In U-N_II-7 In U-N_II-8 In U-N_II-7 In U-N_II-8
Mod. Rate NT. (MHZ) Config| Bandwidth Bandwidth Bandwidth Bandwidth Note
. (MHz) (MHz) (MHz) (MHz)
Ant7 | Ant2 | Ant7 | Ant2 | Ant7 | Ant2 [ Ant7 | Ant2
HE20 [ MCSO| 2 | 6875 Full | 10.50 | 10.50 | 10.40 | 10.20 | 9.49 9.49 9.34 9.34
HE40 | MCSO| 2 | 6885 Full 9.89 | 10.07 | 29.80 | 29.98 | 8.88 8.88 | 28.88 | 28.88
HE80 [ MCSO| 2 | 6865 Full | 50.64 | 50.64 | 30.80 | 30.48 | 48.24 | 48.24 | 28.48 | 28.48
HE160[ MCSO| 2 | 6825 | Full [131.92|132.24 | 32.56 | 32.56 |127.44 [127.20 | 28.16 | 28.16
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TEST RESULTS DATA
26dB EBW and 99% OBW

UNII-8 MIMO
RU 99% 26 dl_3
Mod. Data NT Freq. e Bandwidth Bandwidth Note

Rate (MHz) (MHz) (MHz)
Ant 7 Ant 2 Ant 7 Ant 2
HE20 | MCSO0| 2| 6895 | Full 18.88 18.83 20.90 20.45
HE20 | MCS0| 2| 6995 | Full 18.83 18.83 20.75 20.40
HE20 | MCS0| 2| 7055 | Full 18.88 18.83 20.95 20.85
HE40 | MCS0| 2| 6925 | Full 37.66 37.76 39.69 39.96
HE40 [ MCSO| 2 | 7005 | Full 37.76 37.86 39.87 39.60
HE40 | MCS0| 2| 7045 | Full 37.76 37.76 39.87 39.78
HE80 [ MCSO| 2 | 6945 | Full 76.60 76.72 81.44 80.96
HE80 | MCS0| 2| 7025 | Full 76.84 76.84 81.44 81.44
HE160| MCSO| 2 | 6985 | Full 154.41 153.93 163.84 163.20
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TEST RESULTS DATA

EIRP Power Table
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FCC UNII-5 MIMO

Conducted EIRP
Mod. | D3 Ny Fred CSr:ing Power ((?é;i) Power Povi—i?fimit Pass
Rate (MHz) (dBm) (dBm) [Fall

(dBm)

Ant7 [ Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [MCSO| 2 | 6115 | Full | 5.38 | 5.54 | 8.47 4.18 12.65 30.00 Pass
HE20 [MCSO| 2 | 6255 | Full | 5.71 | 4.60 | 8.20 4.18 12.38 30.00 Pass
HE20 [MCSO| 2 | 6415 | Full | 557 | 5.04 | 8.32 4.18 12.50 30.00 Pass
HE40 [Mcso| 2 | 6125 | Full | 7.70 | 7.85 [10.79 4.18 14.97 30.00 Pass
HE40 [MCSO| 2 | 6245 | Full | 8.14 | 7.26 [10.73 4.18 14.91 30.00 Pass
HE40 [MCSO| 2 | 6405 | Full | 8.46 | 7.80 [11.15 4.18 15.33 30.00 Pass
HE8O [MCSo| 2 | 6145 | Full [10.07 [10.08 | 13.09 4.18 17.27 30.00 Pass
HE8O [MCSO| 2 | 6225 | Full [10.44 | 9.79 |13.14 4.18 17.32 30.00 Pass
HE8O [MCso| 2 | 6385 | Full [10.61 [10.15 |13.40 4.18 17.58 30.00 Pass
HE160| MCSO| 2 | 6185 | Full [13.20 [12.89 | 16.06 4.18 20.24 30.00 Pass
HE160| MCSO| 2 | 6345 | Full [13.69 [13.02 [16.38 4.18 20.56 30.00 Pass
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EIRP Power Table
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FCC UNII-6 MIMO
Conducted EIRP
RU P DG P EIRP
Mod DEIE NTX 213, Config ower (dBi) ower Power Limit FEES
| Rate (MHz) (dBm) (dBm) IFail
(dBm)
Ant7 [ Ant2 | SUM | Ant7 | Ant2 SUM
HE20 | MCSO| 2 | 6435 Full 4.23 5.18 7.74 4.18 11.92 30.00 Pass
HE20 | MCSO| 2 | 6475 Full | 5.37 | 4.80 | 8.10 4.18 12.28 30.00 Pass
HE20 | MCSO| 2 | 6515 Full 4.94 5.05 8.01 4.18 12.19 30.00 Pass
HE40 | MCSO| 2 | 6445 Full 7.30 8.10 |10.73 4.18 14.91 30.00 Pass
HE40 | MCSO| 2 | 6485 Full 8.20 7.77 |11.00 4.18 15.18 30.00 Pass
HE80 | MCSO| 2 | 6465 Full |11.03 | 10.28 | 13.68 4.18 17.86 30.00 Pass
FCC UNII-6 straddle channel MIMO
Conducted EIRP
RU DG EIRP
Mod i NTX =13, Confi Power (dBi) Power Power Limit ek
| Rate (MH2) 9 (dBm) (dBm) /Falil
(dBm)
Ant7 | Ant2 | SUM | Ant7 I Ant 2 SUM
HE40 | MCSO| 2 | 6525 Full 7.75 7.82 |10.80 4.18 14.98 30.00 Pass
HES80 | MCSO | 2 | 6545 Full |10.25 | 9.63 |12.96 4.18 17.14 30.00 Pass
HE160| MCSO| 2 | 6505 Full |13.32 [12.64 | 16.00 4.18 20.18 30.00 Pass
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TEST RESULTS DATA

EIRP Power Table

Report Number : FR210727001G

FCC UNII-7 MIMO

RU Conducted DG EIRP EIRP
Mod. DEIE NTX 213, Config Power (dBi) Power Power Limit Pas.s
Rate (MHz) (dBm) (dBm) [Fall

(dBm)

Ant7 [ Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [ MCSO| 2 | 6535 | Full | 4.83 | 5.03 | 7.94 4.18 12.12 30.00 Pass
HE20 | MCSO| 2 | 6695 Full 5.15 | 4.16 | 7.69 4.18 11.87 30.00 Pass
HE20 | MCSO| 2 | 6855 Full | 471 | 488 | 7.81 4.18 11.99 30.00 Pass
HE40 | MCSO| 2 | 6565 Full 7.95 | 743 (10.71 4.18 14.89 30.00 Pass
HE40 | MCSO| 2 | 6685 Full 8.39 | 7.27 [10.88 4.18 15.06 30.00 Pass
HE40 | MCSO| 2 | 6845 Full 7.92 | 8.07 (11.01 4.18 15.19 30.00 Pass
HE80 | MCSO | 2 | 6625 Full [10.17 | 9.88 | 13.04 4.18 17.22 30.00 Pass
HE80 | MCSO| 2 | 6705 Full 9.97 | 9.94 | 12.97 4.18 17.15 30.00 Pass
HE80 | MCSO| 2 | 6785 Full [10.04 | 9.94 | 13.00 4.18 17.18 30.00 Pass
HE160| MCSO| 2 | 6665 Full [13.64 |13.48 | 16.57 4.18 20.75 30.00 Pass
FCC UNII-7 straddle channel MIMO

RU Conducted DG EIRP EIRP
Mod. I NTX 212, Config Power (dBi) Power Power Limit Pas_s
Rate (MHz) (dBm) (dBm) /Fail

(dBm)

Ant7 | Ant2 | SUM | Ant 7 I Ant 2 SUM

HE20 | MCSO| 2 | 6875 Full 5.05 | 457 | 7.83 4.18 12.01 30.00 Pass
HE40 | MCSO| 2 | 6885 Full 8.02 | 751 |10.78 4.18 14.96 30.00 Pass
HE80 | MCSO| 2 | 6865 Full 9.98 | 9.75 |12.88 4.18 17.06 30.00 Pass
HE160| MCSO| 2 | 6825 Full |113.35 | 13.37 | 16.37 4.18 20.55 30.00 Pass
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TEST RESULTS DATA

EIRP Power Table

Report Number : FR210727001G

UNII-8 MIMO

Conducted EIRP
Mod. | D3 Ny Fred CSr:ing Power ((?é;i) Power Povi—i?fimit Pass
Rate (MHz) (dBm) (dBm) [Fall

(dBm)

Ant7 [ Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [MCSO| 2 | 6895 | Full | 5.00 | 4.38 | 7.71 4.18 11.89 30.00 Pass
HE20 [MCSO| 2 | 6995 | Full | 5.52 | 4.01 | 7.84 4.18 12.02 30.00 Pass
HE20 [MCSo| 2 | 7055 | Full | 6.04 | 6.21 | 9.14 4.18 13.32 30.00 Pass
HE40 [Mcso| 2 | 6925 | Full | 8.23 | 7.16 |10.74 4.18 14.92 30.00 Pass
HE40 [Mcso| 2 | 7005 | Full | 9.40 | 7.67 [11.63 4.18 15.81 30.00 Pass
HE40 [MCSO| 2 | 7045 | Full | 9.45 | 9.66 [12.57 4.18 16.75 30.00 Pass
HE80 [MCSO| 2 | 6945 | Full [10.06 |10.54 [ 13.32 4.18 17.50 30.00 Pass
HE8O [MCsO| 2 | 7025 | Full [11.04 [11.23 [14.15 4.18 18.33 30.00 Pass
HE160| MCSO| 2 | 6985 | Full [12.92 [13.11 [16.03 4.18 20.21 30.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA
EIRP Power Spectral Density

FCC UNII-5 MIMO

Conducted EIRP
Data Freq. RU. Powz_er DG. Powgr EIRDZanizr\),/ver Pass
Mod. Rate NTX (MHz) Config Density (dBi) Density Limit IFail

(dBm/MHz) (dBm/MHz) (dBm)

Ant7 [ Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [ MCSO| 2 | 6115 | Full -1.97 6.93 4.97 5.00 Pass
HE20 [ MCSO| 2 | 6255 | Full -2.13 6.93 4.80 5.00 Pass
HE20 | MCSO| 2 | 6415 | Full -1.96 6.93 4.98 5.00 Pass
HE40 | MCSO| 2 | 6125 | Full -2.36 6.93 457 5.00 Pass
HE40 | MCSO| 2 | 6245 | Full -2.15 6.93 4.78 5.00 Pass
HE40 | MCSO| 2 | 6405 | Full -1.96 6.93 497 5.00 Pass
HE80 | MCSO| 2 | 6145 | Full -2.42 6.93 452 5.00 Pass
HE80 | MCSO| 2 | 6225 | Full -2.15 6.93 4.79 5.00 Pass
HE80 | MCSO| 2 | 6385 | Full -2.05 6.93 4.89 5.00 Pass
HE160| MCSO| 2 | 6185 | Full -2.34 6.93 4.60 5.00 Pass
HE160| MCSO| 2 | 6345 | Full -2.01 6.93 4.92 5.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA

EIRP Power Spectral Density

UNII-6 MIMO

Conducted EIRP
Data Freq. RU. Powz_er DG. Powgr EIRDZanizr\),/ver Pass
Mod. Rate NTX (MHz) Config Density (dBi) Density Limit IFail

(dBm/MHz) (dBm/MHz) (dBm)

Ant7 | Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [ MCSO| 2 | 6435 | Full -2.55 6.93 4.38 5.00 Pass
HE20 [ MCSO| 2 | 6475 | Full -2.25 6.93 4.69 5.00 Pass
HE20 | MCSO| 2 | 6515 | Full -2.22 6.93 4.72 5.00 Pass
HE40 | MCSO| 2 | 6445 | Full -2.26 6.93 4.68 5.00 Pass
HE40 | MCSO| 2 | 6485 | Full -1.97 6.93 4.96 5.00 Pass
HE80 | MCSO| 2 | 6465 | Full -2.10 6.93 4.83 5.00 Pass

FCC UNII-6 straddle channel MIMO

Conducted EIRP
Data Freq. RU. Powgr DG. Powgr EIRDZnZCizr\)Ilver Pass
Mod. Rate NTX (MH2) Config Density (dBi) Density Limit IFail

(dBm/MHz) (dBm/MHz) (dBm)

Ant7 | Ant2 | SUM | Ant7 | Ant2 SUM
HE40 [ MCSO| 2 | 6525 | Full -2.02 6.93 491 5.00 Pass
HE80 | MCSO| 2 | 6545 | Full -2.37 6.93 4.57 5.00 Pass
HE160( MCSO| 2 | 6505 | Full -2.20 6.93 4.74 5.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA
EIRP Power Spectral Density

FCC UNII-7 MIMO

Conducted EIRP

Dat r RU Power DG Power EIRDPnPciiwer P

Mod. RZtZ NTX (Mqu') Config Density (dBi) Density f.nf.ty /FE":T
& (dBm/MHz) (dBm/MHz) ( d'Bn'n :

Ant7 | Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [MCSO| 2 | 6535 | Full -2.28 6.93 4.65 5.00 Pass
HE20 [MCSo| 2 | 6695 | Full -2.33 6.93 4.60 5.00 Pass
HE20 [MCso| 2 | 6855 | Full -2.18 6.93 4.76 5.00 Pass
HE40 [Mcso| 2 | 6565 | Full -2.27 6.93 4.67 5.00 Pass
HE40 [Mcso| 2 | 6685 | Full -2.27 6.93 4.66 5.00 Pass
HE40 [MCso| 2 | 6845 | Full -2.11 6.93 4.82 5.00 Pass
HE8O0 [MCSo| 2 | 6625 | Full -2.09 6.93 4.84 5.00 Pass
HE8O0 [MCso| 2 | 6705 | Full -2.06 6.93 4.87 5.00 Pass
HE8O [Mcso| 2 | 6785 | Full -2.18 6.93 4.76 5.00 Pass
HE160| MCSO0| 2 | 6665 | Full -2.00 6.93 4.94 5.00 Pass

FCC UNII-7 straddle channel MIMO
Conducted EIRP
Dat o RU Power DG Power E”;Pnp‘i’t""er 5

Mod. Rata NTX Mqu. Config Density (dBi) Density f— s_ty /ES-T
it lnZ) (dBm/MHz) (dBm/MHz) ( dE"rL) El

Ant7 | Ant2 | SUM | Ant7 | Ant2 SUM
HE20 [Mcso| 2 | 6875 | Full -2.24 6.93 4.70 5.00 Pass
HE40 [Mcso| 2 | 6885 | Full -2.16 6.93 478 5.00 Pass
HE8O [MCso| 2 | 6865 | Full -2.45 6.93 4.48 5.00 Pass
HE160| MCSO| 2 | 6825 | Full -2.23 6.93 4.70 5.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA
EIRP Power Spectral Density

FCC UNII-8 MIMO
Conducted EIRP
Data Freq. RU. Powz_er DG. Powgr EIRDZanizr\),/ver Pass
Mod. NTX Config Density (dBi) Density L )
Rate (MHz) (dBM/MHz) (dBm/MH2) :'é“" Fail
Ant7 | Ant2 | SUM | Ant7 | Ant2 SUM (em
HE20 | MCSO| 2 | 6895 | Full -2.37 6.93 4.57 5.00 Pass
HE20 | MCSO| 2 | 6995 | Full -2.11 6.93 4.83 5.00 Pass
HE20 | MCSO| 2 | 7055 | Full -1.99 6.93 4.94 5.00 Pass
HE40 | MCSO| 2 | 6925 | Full -2.37 6.93 4.56 5.00 Pass
HE40 | MCSO| 2 | 7005 | Full -2.16 6.93 4.77 5.00 Pass
HE40 | MCSO| 2 | 7045 | Full -2.10 6.93 4.84 5.00 Pass
HE80 | MCSO| 2 | 6945 | Full -1.97 6.93 4.96 5.00 Pass
HE80 | MCSO| 2 | 7025 | Full -2.21 6.93 4.72 5.00 Pass
HE160| MCSO| 2 | 6985 | Full -2.23 6.93 4.70 5.00 Pass
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<STBC Mode>

TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR210727001C

UNII-5 MIMO
RU 99% 26 d!3
Mod. Data NTA Freq. i Bandwidth Bandwidth

Rate (MHz) (MHz) (MHz)
Ant 7 Ant 2 Ant 7 Ant 2
HE80 [ MCSO| 2 | 6145 | Full 76.72 76.60 81.68 81.84
HE80 [ MCSO| 2 | 6225 | Full 76.72 76.72 81.76 81.92
HE80 [ MCSO| 2 | 6385 | Full 76.72 76.60 81.96 82.16
HE160| MCSO| 2 | 6185 | Full 154.41 154.65 164.00 164.00
HE160| MCSO| 2 | 6345 | Full 154.89 155.12 164.48 165.60
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TEST RESULTS DATA

EIRP Power Table

Report Number : FR210727001G

FCC UNII-5 MIMO

RU Conducted DG EIRP EIRP
Mod. | P& [N7x| FreA | config Power (dBi) Power Power Limit | ©25S
Rate (MHz) (dBm) (dBm) /Fail

(dBm)

Ant7 | Ant2 | SUM | Ant7 | Ant 2 SUM

HE80 [ MCSO| 2 6145 | Full |13.00 | 13.17 | 16.10 4.18 20.28 30.00 Pass
HE80 [ MCSO| 2 6225 | Full |13.40 |13.19 | 16.31 4.18 20.49 30.00 Pass
HE80 | MCSO| 2 | 6385 | Full [13.73 |13.01 |16.40 4.18 20.58 30.00 Pass
HE160({ MCSO| 2 | 6185 | Full [15.72 | 15.97 | 18.86 4.18 23.04 30.00 Pass
HE160|{ MCSO| 2 | 6345 | Full [16.02 | 15.24 | 18.66 4.18 22.84 30.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA
EIRP Power Spectral Density

FCC UNII-5 MIMO
Conducted EIRP
Data Freq. RU. Powz_er DG. POW?r EIRDltjenPsci)t\;/ver Pass
Mod. NTX Config Density (dBi) Density o )
R (i) (dBm/MHz) (dBm/MH2) ('-j'é“" AR
Ant7 | Ant2 [ SUM [ Ant7 | Ant2 SUM (cem
HE80 [ MCSO| 2 6145 | Full 0.31 4.18 4.49 5.00 Pass
HE80 [ MCSO| 2 6225 | Full 0.61 4.18 4.79 5.00 Pass
HE80 [ MCSO| 2 [ 6385 | Full 0.69 4.18 4.87 5.00 Pass
HE160| MCSO| 2 | 6185  Full 0.45 4.18 4.63 5.00 Pass
HE160| MCSO| 2 | 6345  Full 0.39 4.18 4.57 5.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA

26dB and 99% OBW

UNII-6 MIMO
99% 26 dB
Mod Data NT Freq. | RU Bandwidth Bandwidth
| Rate (MHz) |Config. (MHz) (MHz)
Ant 7 Ant 2 Ant 7 Ant 2
HE80 | MCSO| 2 | 6465 Full 76.72 76.72 82.16 81.76
UNII-6 straddle channel MIMO
26 dB 26 dB 99% OBW 99% OBW
Dat F RU In U-NII-6 In U-NII-7 In U-NII-6 In U-NII-7
Mod. Rata NT erqu coni Bandwidth Bandwidth Bandwidth Bandwidth
HE (MHz) [Contig. (MH2) (MH2) (MHz) (MH2)
Ant 7 Ant 2 Ant7 | Ant2 | Ant7 Ant2 | Ant7 | Ant2
HE80 | MCSO| 2 | 6545 | Full 21.12 20.72 | 60.88 | 61.20 | 18.48 18.36 | 58.24 | 58.24
HE160| MCSO| 2 | 6505 | Full | 102.40 | 102.56 | 61.92 | 62.72 | 97.92 97.44 | 57.20 | 57.44
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TEST RESULTS DATA

EIRP Power Table

Report Number : FR210727001G

FCC UNII-6 MIMO
Conducted EIRP
RU DG EIRP
Mod. | D3 | NTx| Fred: [oong Power (dBi) Power Power Limit | £35S
" | Rate (MHz) 9 (dBm) (dBm) /Falil
(dBm)
Ant7 [ Ant2 [ SUM [ Ant7 | Ant2 SUM
HE80 [Mcso| 2 | 6465 [ Full [13.18 [13.05 [ 16.13 4.18 20.31 30.00 Pass
FCC UNII-6 straddle channel MIMO
RU Conducted DG EIRP EIRP
Mod DEVES NTX IS Confi Power (dBi) Power Power Limit FEES
“| Rate (MHz) g (dBm) (dBm) IFail
(dBm)
Ant7 [ Ant2 [ SUM [ Ant7 [ Ant2 SUM
HE80 | MCSO| 2 6545 Full |13.08 | 13.35 | 16.23 4.18 20.41 30.00 Pass
HE160[ MCSO| 2 | 6505 [ Full |15.48 |15.97 | 18.74 4.18 22.92 30.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA

EIRP Power Spectral Density

FCC UNII-6 MIMO
Conducted EIRP EIRP P
Data Fre RU Power DG Power Densci)tWer Pass
mod. | D32 | nr MHq- Config Density (dBi) Density L_m_ty i
(Mbiz) (dBm/MHz) (dBmM/MHz) ( d'Br'n) '
Ant7 | Ant2 [ SUM [ Ant7 | Ant2 SUM
HE8O [ MCSO | 2 | 6465 | Full 0.37 4.18 455 5.00 Pass
FCC UNII-6 straddle channel MIMO
Conducted EIRP
Dt . RU Power DG Power ElRDP Pc_>twer 5
Mod. Rata NTX erﬁ'q' Config Density (dBi) Density E_”S_'ty /S‘S_T
ate (MHz) (dBm/MHz) (dBM/MHz) ( dg‘r:]) al
Ant7 | Ant2 [ SUM [ Ant7 | Ant2 SUM
HESO [ MCSO | 2 | 6545 | Full 0.71 4.18 4.89 5.00 Pass
HE160| MCSO [ 2 [ 6505 | Full 0.34 4.18 452 5.00 Pass
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Report Number FR210727001G

TEST RESULTS DATA

26dB and 99% OBW

UNII-7 MIMO
99% 26 dB
Mod Data NTX Freg. | RU Bandwidth Bandwidth
%% | Rate (MHz) |Config. (MHz) (MHz)
Ant 7 Ant 2 Ant 7 Ant 2
HESO [Mcso| 2 | 6625 | Full 76.72 76.84 81.76 81.92
HESO [Mcso| 2 [ 6705 | Full 76.96 76.84 81.92 82.16
HESO [Mcso| 2 | 6785 | Full 76.72 76.84 81.68 81.84
HE160| MCSo| 2 | 6665 [ Full 155.12 155.12 164.96 165.12
UNII-7 straddle channel MIMO
26 dB 26 dB 99% OBW 99% OBW
5 . aU In U-NII-7 In U-NII-8 In U-NII-7 In U-NII-8
Mod. Ra:a NTX N':ﬁ'q cons | Bandwidth | Bandwidih | Bandwidth | Bandwidih
ate (MHz) |Config. (MH2) (MH2) (MH2) (MH2)
Ant7 | Ant2 | Ant7 | Ant2 | Ant7 | Ant2 | Ant7 | Ant2
HES0 | MCSO| 2 | 6865 | Full | 50.80 | 50.72 | 31.28 | 31.20 | 48.24 | 48.24 | 28.48 | 28.48
HE160| MCSO| 2 | 6825 | Full |132.40 [132.08 | 33.52 | 33.04 |127.20 |126.96 | 28.16 | 27.92
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Report Number : FR210727001G

TEST RESULTS DATA

EIRP Power Table

FCC UNII-7 MIMO
Conducted EIRP
RU DG EIRP
Mod. | P2 | nTx| Fre9 | confi Power (dBi) Power Power Limit | ©25S
" | Rate (MHz) g (dBm) (dBm) IFail
(dBm)
Ant7 | Ant2 | SUM | Ant7 | Ant 2 SUM
HE80 | MCSO| 2 6625 Full |13.29 | 12.55 | 15.95 4.18 20.13 30.00 Pass
HE80 | MCSO| 2 6705 Full |12.95 |12.16 | 15.58 4.18 19.76 30.00 Pass
HE80 | MCSO| 2 6785 Full ]113.00 |12.65 | 15.84 4.18 20.02 30.00 Pass
HE160| MCSO| 2 6665 Full 116.86 | 16.10 | 19.51 4.18 23.69 30.00 Pass
FCC UNII-7 straddle channel MIMO
RU Conducted DG EIRP EIRP
Mod DEVES NTX IS Confi Power (dBi) Power Power Limit s
“ | Rate (MHz) g (dBm) (dBm) IFail
(dBm)
Ant7 | Ant2 | SUM | Ant7 | Ant 2 SUM
HE80 | MCSO| 2 6865 Full |12.92 |13.15 | 16.05 4.18 20.23 30.00 Pass
HE160| MCSO| 2 6825 Full 116.32 | 15.99 | 19.17 4.18 23.35 30.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA

EIRP Power Spectral Density

FCC UNII-7 MIMO
Conducted EIRP EIRP P
Dat . RU Power DG Power 0 ‘_’t""er 5
Mod. th: NTX er‘;q' Config Density (dBi) Density I‘_*’:Tf'ty /S‘;T
(Mbiz) (dBm/MHz) (dBmM/MHz) ( d'Br'n) '
Ant7 | Ant2 [ SUM [ Ant7 | Ant2 SUM
HE80 [MCSO0| 2 | 6625 | Full 0.62 4.18 4.80 5.00 Pass
HE80 [Mcso| 2 | 6705 | Full 0.32 4.18 450 5.00 Pass
HE8O [Mcso| 2 | 6785 | Full 0.39 4.18 457 5.00 Pass
HE160| MCSO| 2 | 6665 | Full 0.63 4.18 4.81 5.00 Pass
FCC UNII-7 straddle channel MIMO
Conducted EIRP
oo . RU Power DG Power ElRDP Pc_>twer 5
Mod. Rata NTX Nr”e_|q. Config Density (dBi) Density Ens_lty /ES.T
ate (MHz) (dBm/MHz) (dBM/MHz) ( dg‘r:]) al
Ant7 | Ant2 [ SUM [ Ant7 | Ant2 SUM
HE8O [MCSo| 2 | 6865 | Full 0.49 4.18 4.67 5.00 Pass
HE160| MCSO| 2 | 6825 | Full 0.53 4.18 471 5.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA

26dB EBW and 99% OBW

FCC UNII-8 MIMO

RU 99%
Data Freqg. : Bandwidth
Mod. Rate NTX (MH2) Config (MH2)
Ant 7 Ant 2 Ant 7 Ant 2
HE80 | MCSO| 2 | 6945 | Full 76.84 76.72 81.84 81.84
HE80 | MCSO| 2 | 7025 | Full 76.84 76.84 82.16 82.24
HE160( MCSO| 2 | 6985 | Full 154.65 154.41 164.16 164.48
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TEST RESULTS DATA

EIRP Power Table

Report Number : FR210727001G

FCC UNII-8 MIMO

Conducted EIRP
RU DG EIRP
Mod D! NTX Az Confi Power (dBi) Power Power Limit s
" | Rate (MHz) 9 (dBm) (dBm) IEail
(dBm)
Ant7 | Ant2 | SUM | Ant7 | Ant 2 SUM
HE80 | MCSO| 2 6945 Full |13.27 |12.67 | 15.99 4.18 20.17 30.00 Pass
HE80 | MCSO| 2 7025 Full |14.58 | 13.12 |16.92 4.18 21.10 30.00 Pass
HE160| MCSO| 2 6985 Full ]116.33 | 15.05 | 18.75 4.18 22.93 30.00 Pass
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Report Number : FR210727001G

TEST RESULTS DATA

EIRP Power Spectral Density

FCC UNII-8 MIMO

Conducted EIRP
Data Freq. RU. Powz_er DG. POW?r EIRDltjenPsci)t\;/ver Pass
Mod. NTX Config Density (dBi) Density o )
el (i) (dBm/MHz) (dBmM/MHz) ('-j'é“" /el
Ant7 | Ant2 [ SUM [ Ant7 | Ant2 SUM (cem
HE80 | MCS0 6945 | Full 0.51 4.18 4.69 5.00 Pass
HE80 | MCSO0 7025 | Full 0.55 4.18 4.73 5.00 Pass
HE160| MCS0 6985 | Full 0.41 4.18 4.59 5.00 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR210727001G

Appendix B. AC Conducted Emission Test Results

Temperature : 24~46°C
Relative Humidity : |43~47%

Test Engineer : [Abi Lin

TEL : 408 9043300 Page Number :BlofB1



EUT Information

Test Site Location : COO01-CA
Power: 120Vac/60Hz
Mode: 1
Type: Line
Full Spectrum
100T
0T
80T
70T
g 60_\ | CISPR-QP Limit at Main Ports
m s
©
S sot®
o 1
>
3 a0t ’
¢
T “ ‘ ‘
30T
T L 2
201
10T
0 } } } —— } } } } } —t } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.170250 50.17 --- 64.95 1478 | L1 OFF 20.3
0.170250 --- 28.82 54.95 26.13 | L1 OFF 20.3
0.373110 38.02 === 58.43 2041 | L1 OFF 20.3
0.373110 o 20.36 48.43 28.07 | L1 OFF 20.3
0.489750 40.49 56.17 15.68 | L1 OFF 20.3
0.489750 --- 24.06 46.17 2211 |L1 OFF 20.3
0.505770 44.25 - 56.00 1175 L1 OFF 20.3
0.505770 - 28.32 46.00 1768 L1 OFF 20.3
0.518460 43.70 - 56.00 12.30 | L1 OFF 20.3
0.518460 - 28.50 46.00 1750 L1 OFF 20.3
0.527820 42.12 === 56.00 1388 | L1 OFF 20.3
0.527820 o 26.28 46.00 19.72 L1 OFF 20.3
1.966380 34.58 56.00 21.42 L1 OFF 20.3
1.966380 32.34 46.00 13.66 | L1 OFF 20.3
11.753340 33.37 - 60.00 26.63 | L1 OFF 20.5
11.753340 --- 25.12 50.00 2488 | L1 OFF 20.5
14.564310 35.91 - 60.00 24.09 | L1 OFF 20.5
14.564310 o 28.69 50.00 21.31|L1 OFF 20.5
23.853210 23.60 60.00 36.40 | L1 OFF 20.8
23.853210 16.86 50.00 331411 OFF 20.8




EUT Information

Test Site Location : CO01-CA
Power: 120Vac/60Hz
Mode: 1
Type: Neutral
Full Spectrum
100T
0T
80T
70T
g 60_\ CISPR-QP Limit at Main Ports
m s
o
£ 50T
g 1
8 oL & el
T 7'S b 4
30T &
201
10T
0 } } } —— } } } } } —t
150k 300 400500 800 1M 2M 3M 4M 5M 8 1
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.208500 42.02 --- 63.27 21.24 | N OFF 20.2
0.208500 --- 23.75 53.27 2951 | N OFF 20.2
0.338280 40.83 59.25 18.42 | N OFF 20.3
0.338280 22.92 49.25 26.33 | N OFF 20.3
0.483900 40.85 56.27 15.42 | N OFF 20.3
0.483900 --- 22.88 46.27 23.39 | N OFF 20.3
0.486960 41.77 - 56.22 14.45| N OFF 20.3
0.486960 22.69 46.22 23.53 | N OFF 20.3
0.517020 43.49 - 56.00 1251 | N OFF 20.3
0.517020 - 26.75 46.00 19.25| N OFF 20.3
0.521250 43.48 === 56.00 12.52 | N OFF 20.3
0.521250 26.96 46.00 19.04 | N OFF 20.3
1.965300 33.05 56.00 22.95|N OFF 20.3
1.965300 31.68 46.00 1432 | N OFF 20.3
4.160400 34.18 - 56.00 21.82| N OFF 20.3
4.160400 --- 23.87 46.00 22.13|N OFF 20.3
7.804950 29.30 - 60.00 30.70 | N OFF 20.4
7.804950 20.69 50.00 29.31 | N OFF 20.4
14.395830 35.51 60.00 24.49 | N OFF 20.5
14.395830 --- 27.78 50.00 22.22 | N OFF 20.5
23.499780 21.24 === 60.00 38.76 | N OFF 20.7
23.499780 o 14.99 50.00 35.01| N OFF 20.7
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Appendix C. Radiated Spurious Emission

Temperature : 20~24°C
Test Engineer : Michael Bui and Daniel Lee
Relative Humidity : 42~48%
Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5904.2 54.36 -33.84 88.2 40.12 325 11.97 | 30.23 | 100 266 P H

5920.1 45.18 -23.02 68.2 30.92 32.52 11.98 30.24 100 266 A H

* 6115 115.01 - - 100.29 32.9 12.16 | 30.34 | 100 266 P H

* 6115 105.67 - - 90.95 32.9 12.16 | 30.34 | 100 266 A H

802.11ax H
HE20 Full H
CH 33 5895.8 54.79 -33.41 88.2 40.48 32.59 11.95 30.23 371 198 P \%
6115MHz 5924.9 4531 |-22.89 68.2 30.93 | 3263 | 11.99 | 3024 | 371 | 198 | A | V
* 6115 116.52 - - 101.81 32.89 12.16 30.34 371 198 P \%

* 6115 106.7 - - 91.99 32.89 12.16 30.34 371 198 A \%

\%

\%

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11380 50.07 -23.93 74 60.59 40.03 17.14 67.69 - - P H

11380 39.32 -14.68 54 49.84 40.03 17.14 67.69 - - A H

12230 46.25 -27.75 74 56.63 39.24 17.82 67.44 - - P H

13400 48.6 -25.4 74 57.78 39.67 18.82 67.67 - - P H

13400 38.78 -15.22 54 47.96 39.67 18.82 67.67 - - A H

14490 51.91 -22.09 74 58.3 41.76 19.59 67.74 - - P H

14490 41.67 -12.33 54 48.06 41.76 19.59 67.74 - - A H

18000 60.03 -13.97 74 58.5 48.43 22.52 69.42 - - P H

18000 49.93 -4.07 54 48.4 48.43 22.52 69.42 - - A H

18345 38.4 -35.6 74 40.12 37.67 13.05 52.44 - - P H

802.11ax 39780 52.33 | -21.67 74 36.53 | 44.81 | 24.44 | 53.45 - - P | H
HE20 Full 39780 45.75 -8.25 54 29.95 4481 24.44 53.45 - - A H
CH 33 10870 49.91 -24.09 74 61.11 40.24 16.75 68.19 - - P \%
6115MHz 10870 38.9 -15.1 54 50.1 40.24 | 16.75 | 68.19 - - AV
12230 46.27 -27.73 74 56.57 39.32 17.82 67.44 - - P \%

13370 49.93 -24.07 74 59.25 39.58 18.79 67.69 - - P \%

13370 39.63 -14.37 54 48.95 39.58 18.79 67.69 - - A \%

14500 51.43 -22.57 74 57.9 41.66 19.6 67.73 - - P \%

14500 40.75 -13.25 54 47.22 41.66 19.6 67.73 - - A \%

17990 59.17 -14.83 74 58.3 47.78 2251 69.42 - - P \%

17990 49.27 -4.73 54 48.4 47.78 2251 69.42 - - A \%

18345 38.26 -35.74 74 39.95 37.7 13.05 52.44 - - P \%

39846 52.1 -21.9 74 36.63 44.64 24.49 53.66 - - P \%

39846 45.81 -8.19 54 30.34 44.64 24.49 53.66 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2+7 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11490 49.97 -24.03 74 60.2 40.14 17.23 67.6 - - P H

11490 40.01 -13.99 54 50.24 40.14 17.23 67.6 - - A H

12510 47.04 -26.96 74 57.53 38.47 18.07 67.03 - - P H

13310 50.02 -23.98 74 59.65 39.35 18.74 67.72 - - P H

13310 40.12 -13.88 54 49.75 39.35 18.74 67.72 - - A H

14490 51.5 -22.5 74 57.89 41.76 19.59 67.74 - - P H

14490 44.03 -9.97 54 50.42 41.76 19.59 67.74 - - A H

18000 60.33 -13.67 74 58.8 48.43 22.52 69.42 - - P H

18000 50.03 -3.97 54 48.5 48.43 22.52 69.42 - - A H

18765 38.25 -35.75 74 39.74 37.69 13.38 52.56 - - P H

802.11ax 39780 52.9 211 74 37.1 4481 | 24.44 | 53.45 - - P | H
HE20 Full 39780 45.75 -8.25 54 29.95 4481 24.44 53.45 - - A H
CH61 11360 49.5 -24.5 74 60.12 39.97 17.12 67.71 - - P \%
6255MHz 11360 39.8 -14.2 54 50.42 | 39.97 | 17.12 | 67.71 - - AV
12510 47.05 -26.95 74 57.41 38.6 18.07 67.03 - - P \%

13310 49.36 -24.64 74 58.99 39.35 18.74 67.72 - - P \%

13310 39.13 -14.87 54 48.76 39.35 18.74 67.72 - - A \%

14490 51.88 -22.12 74 584 41.63 19.59 67.74 - - P \%

14490 43.09 -10.91 54 49.61 41.63 19.59 67.74 - - A \%

17980 59.82 -14.18 74 59.19 47.55 22.5 69.42 - - P \%

17980 49.32 -4.68 54 48.69 47.55 22.5 69.42 - - A \%

18765 37.34 -36.66 74 38.78 37.74 13.38 52.56 - - P \%

39758 52.38 -21.62 74 36.97 44.62 24.43 53.64 - - P \%

39758 45.44 -8.56 54 30.03 44.62 24.43 53.64 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11420 49.74 -24.26 74 60.11 40.12 17.17 67.66 - - P H
11420 39.39 -14.61 54 49.76 40.12 17.17 67.66 - - A H
12830 47.41 -40.79 88.2 57.58 39.06 18.37 67.6 - - P H
13350 49.48 -24.52 74 58.9 39.5 18.78 67.7 - - P H
13350 39.6 -14.4 54 49.02 395 18.78 67.7 - - A H
14490 51.22 -22.78 74 57.61 41.76 19.59 67.74 - - P H
14490 42.55 -11.45 54 48.94 41.76 19.59 67.74 - - A H
17990 59.46 -14.54 74 58.19 48.18 2251 69.42 - - P H
17990 49.66 -4.34 54 48.39 48.18 2251 | 69.42 - - A H
19245 37.61 -36.39 74 39.17 37.62 13.53 52.71 - - P H
802.11ax 39516 52.63 -21.37 74 37.75 44.66 24.26 54.04 - - P H
HE20 Full 39516 44.74 -9.26 54 29.86 44.66 24.26 54.04 - - A H
CH 93 11480 50.65 -23.35 74 60.81 40.23 17.22 67.61 - - P \%
6415MHz 11480 40.04 | -13.96 54 50.2 40.23 | 17.22 | 67.61 - - AV
12830 48.56 -39.64 88.2 58.61 39.18 18.37 67.6 - - P \Y,
13380 49.28 -24.72 74 58.56 39.6 18.8 67.68 - - P \Y
13380 40.48 -13.52 54 49.76 39.6 18.8 67.68 - - A \%
14490 51.12 -22.88 74 57.64 41.63 19.59 67.74 - - P \%
14490 43.5 -10.5 54 50.02 41.63 19.59 67.74 - - A \%
17980 59.12 -14.88 74 58.49 47.55 22.5 69.42 - - P \%
17980 49.22 -4.78 54 48.59 47.55 22.5 69.42 - - A \%
19245 37.63 -36.37 74 39.1 37.71 13.53 52.71 - - P \%
39802 52.89 -21.11 74 37.1 44.63 24.46 53.3 - - P \%
39802 45.83 -8.17 54 30.04 44.63 24.46 53.3 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5838.66 54.98 -33.22 88.2 40.88 32.43 11.85 | 30.18 | 100 | 266 P H
5923.32 45.2 -23 68.2 30.93 32.52 11.99 30.24 100 266 A H
* 6125 117.49 - - 102.73 | 32.92 12.18 | 30.34 | 100 | 266 P H
* 6125 108.63 - - 93.87 32.92 12.18 | 30.34 | 100 | 266 A H
802.11ax H
HE40 Full H
CH 35 5852.94 54.83 -33.37 88.2 40.67 32.46 11.88 30.18 372 195 P \%
6125MHz 5922.64 45.3 -22.9 68.2 3093 | 3262 | 11.99 | 3024 | 372 | 195 | A | V
* 6125 118.66 - - 103.9 32.92 12.18 30.34 372 195 P \%
* 6125 109.59 - - 94.83 32.92 12.18 30.34 372 195 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) |[(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11570 49.28 -24.72 74 59.5 40.1 17.3 67.62 - - P H
11570 39.82 -14.18 54 50.04 40.1 17.3 67.62 - - A H
12250 55.59 -18.41 74 65.95 39.2 17.84 67.4 100 82 P H
12250 47.06 -6.94 54 57.42 39.2 17.84 67.4 100 82 A H
13270 48.63 -25.37 74 58.48 39.2 18.7 67.75 - - P H
13270 40.08 -13.92 54 49.93 39.2 18.7 67.75 - - A H
14490 51.44 -22.56 74 57.83 41.76 19.59 67.74 - - P H
14490 43.68 -10.32 54 50.07 41.76 19.59 67.74 - - A H
17970 59.53 -14.47 74 58.8 47.66 22.49 69.42 - - P H
17970 49.63 -4.37 54 48.9 47.66 22.49 | 69.42 - - A | H
18375 36.52 -37.48 74 38.22 37.68 13.08 52.46 - - P H
802.11ax 39934 5225 |-21.75 74 36.94 44.9 2455 | 54.14 - - P | H
HE40 Full 39934 45.42 -8.58 54 30.11 44.9 24.55 54.14 - - A H
CH 35 11270 50.06 -23.94 74 60.9 39.89 17.06 67.79 - - P \%
6125MHz 11270 39.61 -14.39 54 50.45 39.89 17.06 67.79 - - A \%
12250 57.64 -16.36 74 67.96 39.24 17.84 67.4 100 167 P \%
12250 49.72 -4.28 54 60.04 39.24 17.84 67.4 100 167 A \%
13360 50.62 -23.38 74 59.97 39.55 18.79 | 67.69 - - P |V
13360 40.87 -13.13 54 50.22 39.55 18.79 67.69 - - A \%
14490 51.58 -22.42 74 58.1 41.63 19.59 67.74 - - P \%
14490 43.19 -10.81 54 49.71 41.63 19.59 67.74 - - A \%
17960 58.64 -15.36 74 58.51 47.08 22.47 69.42 - - P \%
17960 48.74 -5.26 54 48.61 47.08 22.47 69.42 - - A \%
18375 37.32 -36.68 74 38.99 37.71 13.08 52.46 - - P \%
39626 52.07 -21.93 74 37.24 44.58 24.34 54.09 - - P \%
39626 45.25 -8.75 54 30.42 44.58 24.34 54.09 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) |[(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10960 49.57 -24.43 74 60.5 40.32 16.82 68.07 - - P H
10960 39.84 |-14.16 54 50.77 40.32 16.82 | 68.07 - - A | H
12490 49.17 -24.83 74 59.64 38.5 18.06 67.03 241 115 P H
12490 40.42 -13.58 54 50.89 38.5 18.06 67.03 241 115 A H
13360 49.04 | -24.96 74 58.4 39.54 18.79 | 67.69 - - P H
13360 40.32 -13.68 54 49.68 39.54 18.79 | 67.69 - - A | H
14490 51.47 -22.53 74 57.86 41.76 19.59 67.74 - - P H
14490 42.82 -11.18 54 49.21 41.76 19.59 67.74 - - A H
18000 59.73 | -14.27 74 58.2 48.43 22.52 | 69.42 - - P H
18000 50.03 -3.97 54 48.5 48.43 22.52 | 69.42 - - A | H
18735 37.16 | -36.84 74 38.65 37.7 13.36 | 52.55 - - P H
802.11ax 39824 52.4 -21.6 74 36.57 | 44.84 | 24.47 | 53.48 - - P | H
HE40 Full 39824 45.77 -8.23 54 29.94 44.84 24.47 53.48 - - A H
CH 59 11410 49.69 -24.31 74 60.1 40.1 17.16 67.67 - - P \%
6245MHz 11410 39.82 -14.18 54 50.23 40.1 17.16 67.67 - - A \%
12490 51.1 -22.9 74 61.45 38.62 18.06 67.03 297 196 P \%
12490 40.76 -13.24 54 51.11 38.62 18.06 67.03 297 196 A \%
13370 49.02 -24.98 74 58.34 39.58 18.79 | 67.69 - - P |V
13370 40.83 -13.17 54 50.15 39.58 18.79 67.69 - - A \%
14490 50.6 -23.4 74 57.12 41.63 19.59 67.74 - - P \%
14490 42.79 -11.21 54 49.31 41.63 19.59 67.74 - - A \%
17990 59.17 -14.83 74 58.3 47.78 2251 69.42 - - P \%
17990 49.27 -4.73 54 48.4 47.78 2251 69.42 - - A \%
18735 37.32 -36.68 74 38.77 37.74 13.36 52.55 - - P \%
39758 52.85 -21.15 74 37.44 44.62 24.43 53.64 - - P \%
39758 45.8 -8.2 54 30.39 44.62 24.43 53.64 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11400 49.8 -24.2 74 60.23 40.1 17.15 67.68 - - P H

11400 40.88 -13.12 54 51.31 40.1 17.15 67.68 - - A H

12810 48.27 -39.93 88.2 58.46 39.04 18.34 67.57 - - P H

13370 50.12 -23.88 74 59.45 39.57 18.79 67.69 - - P H

13370 41.53 -12.47 54 50.86 39.57 18.79 67.69 - - A H

14490 51.06 -22.94 74 57.45 41.76 19.59 67.74 - - P H

14490 42.52 -11.48 54 48.91 41.76 19.59 67.74 - - A H

17980 59.8 -14.2 74 58.8 47.92 22.5 69.42 - - P H

17980 49.7 -4.3 54 48.7 47.92 225 69.42 - - A H

19215 37.17 -36.83 74 38.71 37.63 13.53 52.7 - - P H

802.11ax 39802 53.1 -20.9 74 37.11 44.83 24.46 53.3 - - P H

HE40 Full 39802 46.19 -7.81 54 30.2 44.83 24.46 53.3 - - A H

CHO91 11200 50.4 -23.6 74 61.35 39.9 17 67.85 - - P \%

6405MHz 11200 40.48 | -13.52 54 51.43 39.9 17 67.85 - - AV

12810 50.96 -37.24 88.2 61.02 39.17 18.34 67.57 - - P \%

13300 49.98 -24.02 74 59.66 39.31 18.74 67.73 - - P \%

13300 41.78 -12.22 54 51.46 39.31 18.74 67.73 - - A \%

14490 50.14 -23.86 74 56.66 41.63 19.59 67.74 - - P \%

14490 42.23 -11.77 54 48.75 41.63 19.59 67.74 - - A \%

18000 59.61 -14.39 74 58.5 48.01 22.52 69.42 - - P \%

18000 49.81 -4.19 54 48.7 48.01 22.52 69.42 - - A \%

19215 37.33 -36.67 74 38.78 37.72 13.53 52.7 - - P \%

39802 53.09 -20.91 74 37.3 44.63 24.46 53.3 - - P \%

39802 45.48 -8.52 54 29.69 44.63 24.46 53.3 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5897.64 54.56 -33.64 88.2 40.34 32.49 11.96 | 30.23 | 100 | 265 P H
5915.88 45.06 -23.14 68.2 30.81 3251 11.98 30.24 100 265 A H
6145 115 - - 100.2 32.95 12.2 30.35 | 100 | 265 P H
6145 106.83 - - 92.03 32.95 12.2 30.35 | 100 | 265 A H
802.11ax H
HES8O0 Full H
CH 39 5917.8 53.89 -34.31 88.2 39.53 32.62 11.98 | 30.24 | 384 | 197 P \Y,
6145MHz 5923.24 45.14 |-23.06| 68.2 30.76 | 3263 | 11.99 | 3024 | 384 | 197 | A | V
6145 116.31 - - 101.49 32.97 12.2 30.35 384 197 P \%
6145 108.23 - - 93.41 32.97 12.2 30.35 384 197 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

10930 49.52 -24.48 74 60.5 40.33 16.8 68.11 - - P H

10930 40.45 -13.55 54 51.43 40.33 16.8 68.11 - - A H

12290 46.12 -27.88 74 56.49 39.1 17.87 67.34 - - P H

13370 49.11 -24.89 74 58.44 39.57 18.79 67.69 - - P H

13370 42.23 -11.77 54 51.56 39.57 18.79 67.69 - - A H

14490 51.91 -22.09 74 58.3 41.76 19.59 67.74 - - P H

14490 42.92 -11.08 54 49.31 41.76 19.59 67.74 - - A H

17950 59.79 -14.21 74 59.6 47.15 22.46 69.42 - - P H

17950 49.39 -4.61 54 49.2 47.15 22.46 69.42 - - A H

18435 36.82 -37.18 74 38.48 37.7 13.12 | 52.48 - - P H

802.11ax 39802 52.89 | -21.11 74 36.9 4483 | 24.46 | 53.3 - - P | H
HES80 Full 39802 45.48 -8.52 54 29.49 44.83 24.46 53.3 - - A H
CH 39 11430 50.78 -23.22 74 61.1 40.15 17.18 67.65 - - P \%
6145MHz 11430 4131 | -12.69 54 51.63 | 40.15 | 17.18 | 67.65 - - AV
12290 46.59 -27.41 74 56.86 39.2 17.87 67.34 - - P \%

13390 48.67 -25.33 74 57.91 39.63 18.81 67.68 - - P \%

13390 41.68 -12.32 54 50.92 39.63 18.81 67.68 - - A \%

14490 51.78 -22.22 74 58.3 41.63 19.59 67.74 - - P \%

14490 42.45 -11.55 54 48.97 41.63 19.59 67.74 - - A \%

17990 59.77 -14.23 74 58.9 47.78 2251 69.42 - - P \%

17990 49.67 -4.33 54 48.8 47.78 2251 69.42 - - A \%

18435 37.35 -36.65 74 38.99 37.72 13.12 52.48 - - P \%

39164 52.11 -21.89 74 38.22 44.27 24.02 54.4 - - P \%

39164 44 -10 54 30.11 44.27 24.02 54.4 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11340 50.14 -23.86 74 60.86 39.9 17.11 67.73 - - P H

11340 40.65 -13.35 54 51.37 39.9 17.11 67.73 - - A H

12450 46.64 -27.36 74 57.07 38.64 18.02 67.09 - - P H

13370 49.8 -24.2 74 59.13 39.57 18.79 67.69 - - P H

13370 41.93 -12.07 54 51.26 39.57 18.79 67.69 - - A H

14490 50.83 -23.17 74 57.22 41.76 19.59 67.74 - - P H

14490 42.72 -11.28 54 49.11 41.76 19.59 67.74 - - A H

17990 60.16 -13.84 74 58.89 48.18 2251 69.42 - - P H

17990 50.06 -3.94 54 48.79 48.18 22,51 69.42 - - A H

18675 37.1 -36.9 74 38.63 37.7 13.31 52.54 - - P H

802.11ax 39824 52.89 | -21.11 74 37.06 | 44.84 | 24.47 | 53.48 - - P | H
HES8O0 Full 39824 45.58 -8.42 54 29.75 44.84 24 .47 53.48 - - A H
CH 55 10830 49.26 -24.74 74 60.67 40.11 16.72 68.24 - - P \%
6225MHz 10830 40.04 | -13.96 54 51.45 | 40.11 | 16.72 | 68.24 - - AV
12450 47.32 -26.68 74 57.7 38.69 18.02 67.09 - - P \%

13370 49.89 -24.11 74 59.21 39.58 18.79 67.69 - - P \%

13370 41.44 -12.56 54 50.76 39.58 18.79 67.69 - - A \%

14490 50.98 -23.02 74 57.5 41.63 19.59 67.74 - - P \%

14490 42.43 -11.57 54 48.95 41.63 19.59 67.74 - - A \%

18000 59.61 -14.39 74 58.5 48.01 22.52 69.42 - - P \%

18000 49.51 -4.49 54 48.4 48.01 22.52 69.42 - - A \%

18675 37.82 -36.18 74 39.31 37.74 13.31 52.54 - - P \%

39362 52.16 -21.84 74 37.89 44.43 24.16 54.32 - - P \%

39362 44.49 -9.51 54 30.22 44.43 24.16 54.32 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 50.12 -23.88 74 60.64 40.03 17.14 67.69 - - P H
11380 41.14 -12.86 54 51.66 40.03 17.14 67.69 - - A H
12770 47.95 -40.25 88.2 58.13 39.01 18.31 67.5 - - P H
13260 49.71 -24.29 74 59.61 39.16 18.69 67.75 - - P H
13260 40.8 -13.2 54 50.7 39.16 18.69 | 67.75 - - A H
14490 51.11 -22.89 74 57.5 41.76 19.59 67.74 - - P H
14490 41.82 -12.18 54 48.21 41.76 19.59 67.74 - - A H
18000 60.03 -13.97 74 58.5 48.43 22.52 69.42 - - P H
18000 49.93 -4.07 54 48.4 48.43 22.52 | 69.42 - - A H
19155 37.91 -36.09 74 39.42 37.64 13.54 52.69 - - P H
802.11ax 39494 52.24 -21.76 74 374 44.65 24.25 54.06 - - P H
HES8O0 Full 39494 44.94 -9.06 54 30.1 44.65 24.25 54.06 - - A H
CH 87 11310 50.35 -23.65 74 61.09 39.92 17.09 67.75 - - P \%
6385MHz 11310 40.59 | -13.41 54 51.33 | 39.92 | 17.09 | 67.75 - - AV
12770 49.04 -39.16 88.2 59.17 39.06 18.31 67.5 - - P \Y
13370 50.24 -23.76 74 59.56 39.58 18.79 | 67.69 - - P \Y
13370 41.18 -12.82 54 50.5 39.58 18.79 67.69 - - A \%
14490 50.68 -23.32 74 57.2 41.63 19.59 67.74 - - P \%
14490 42.59 -11.41 54 49.11 41.63 19.59 67.74 - - A \%
17980 59.52 -14.48 74 58.89 47.55 22.5 69.42 - - P \%
17980 49.72 -4.28 54 49.09 47.55 22.5 69.42 - - A \%
19155 37.47 -36.53 74 38.89 37.73 13.54 52.69 - - P \%
39824 52.93 -21.07 74 37.3 44.64 24.47 53.48 - - P \%
39824 45.09 -8.91 54 29.46 44.64 24.47 53.48 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin
against limit or noise floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBpuV/im)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(H/V)
5851.24 54.73 -33.47 88.2 40.6 32.44 11.87 | 30.18 | 332 | 264 P H
5922.76 45.29 -22.91 68.2 31.02 32.52 11.99 30.24 332 264 A H
* 6185 112.99 - - 98.05 33.04 12.26 | 30.36 | 332 | 264 P H
* 6185 103.5 - - 88.56 33.04 12.26 | 30.36 | 332 | 264 | A H
802.11ax H
HE160 Full H
CH 47 5902.12 54.38 -33.82 88.2 40.04 32.61 11.96 | 30.23 | 382 | 195 P \Y
6185MHz 5925.16 45.32 | -104.68 150 3094 | 3263 | 11.99 | 3024 | 382 | 195 | A | V
* 6185 115.19 - - 100.26 | 33.03 12.26 | 30.36 | 382 | 195 P \Y
* 6185 105.23 - - 90.3 33.03 12,26 | 3036 | 382 | 195 | A | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11360 49.94 -24.06 74 60.57 39.96 17.12 67.71 - - P H

11360 40.76 -13.24 54 51.39 39.96 17.12 67.71 - - A H

12370 47.38 -26.62 74 57.82 38.84 17.94 67.22 - - P H

13330 49.37 -24.63 74 58.89 39.43 18.76 67.71 - - P H

13330 41.09 -12.91 54 50.61 39.43 18.76 67.71 - - A H

14490 51.02 -22.98 74 57.41 41.76 19.59 67.74 - - P H

14490 42.52 -11.48 54 48.91 41.76 19.59 67.74 - - A H

17980 59.6 -14.4 74 58.6 47.92 22.5 69.42 - - P H

17980 49.7 -4.3 54 48.7 47.92 225 69.42 - - A H

18555 36.81 -37.19 74 38.4 37.71 13.22 52.52 - - P H

802.11ax 39384 51.99 |-22.01 74 37.6 4456 | 24.17 | 54.34 - - P | H
HE160 Full 39384 44.85 -9.15 54 30.46 44.56 24.17 54.34 - - A H
CH 47 11540 50.52 -23.48 74 60.67 40.19 17.27 67.61 - - P \%
6185MHz 11540 41.23 | -12.77 54 51.38 | 40.19 | 17.27 | 67.61 - - AV
12370 47.68 -26.32 74 57.98 38.98 17.94 67.22 - - P \%

13300 49.75 -24.25 74 59.43 39.31 18.74 67.73 - - P \%

13300 41.82 -12.18 54 51.5 39.31 18.74 67.73 - - A \%

14490 51.31 -22.69 74 57.83 41.63 19.59 67.74 - - P \%

14490 43.05 -10.95 54 49.57 41.63 19.59 67.74 - - A \%

17970 58.88 -15.12 74 58.49 47.32 22.49 69.42 - - P \%

17970 48.98 -5.02 54 48.59 47.32 22.49 69.42 - - A \%

18555 37.01 -36.99 74 38.57 37.74 13.22 52.52 - - P \%

39252 51.82 -22.18 74 37.7 44.34 24.08 54.3 - - P \%

39252 44.62 -9.38 54 30.5 44.34 24.08 54.3 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11430 50.57 -23.43 74 60.91 40.13 17.18 67.65 - - P H
11430 41.09 -12.91 54 51.43 40.13 17.18 67.65 - - A H
12690 46.79 -27.21 74 57.06 38.84 18.24 67.35 - - P H
13390 49.97 -24.03 74 59.21 39.63 18.81 67.68 - - P H
13390 42.14 -11.86 54 51.38 39.63 18.81 | 67.68 - - A H
14490 51.41 -22.59 74 57.8 41.76 19.59 67.74 - - P H
14490 43.11 -10.89 54 49.5 41.76 19.59 67.74 - - A H
18000 59.73 -14.27 74 58.2 48.43 22.52 69.42 - - P H
18000 49.83 -4.17 54 48.3 48.43 22.52 | 69.42 - - A H
19035 36.99 -37.01 74 38.46 37.66 13.56 | 52.69 - - P H
802.11ax 39934 52.11 | -21.89 74 36.8 44.9 2455 | 54.14 - - P | H
HE160 Full 39934 45.2 -8.8 54 29.89 449 24.55 54.14 - - A H
CH79 11350 49.25 -24.75 74 59.91 39.95 17.11 67.72 - - P \%
6345MHz 11350 40.99 | -13.01 54 51.65 | 39.95 | 17.11 | 67.72 - - AV
12690 47.92 -26.08 74 58.07 38.96 18.24 67.35 - - P \%
13360 49.14 -24.86 74 58.49 39.55 18.79 | 67.69 - - P \Y,
13360 41.5 -12.5 54 50.85 39.55 18.79 67.69 - - A \%
14490 52.28 -21.72 74 58.8 41.63 19.59 67.74 - - P \%
14490 42.24 -11.76 54 48.76 41.63 19.59 67.74 - - A \%
17970 58.98 -15.02 74 58.59 47.32 22.49 69.42 - - P \%
17970 48.78 -5.22 54 48.39 47.32 22.49 69.42 - - A \%
19035 37.59 -36.41 74 38.97 37.75 13.56 52.69 - - P \%
39274 51.93 -22.07 74 37.76 44.36 24.1 54.29 - - P \%
39274 44.58 -9.42 54 30.41 44.36 24.1 54.29 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 6 - 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11260 50.02 -23.98 74 60.96 39.81 17.05 67.8 - - P H

11260 40.47 -13.53 54 51.41 39.81 17.05 67.8 - - A H

12870 47.57 -40.63 88.2 57.76 39.08 18.41 67.68 - - P H

13350 50.24 -23.76 74 59.66 39.5 18.78 67.7 - - P H

13350 42.32 -11.68 54 51.74 395 18.78 67.7 - - A H

14490 51.88 -22.12 74 58.27 41.76 19.59 67.74 - - P H

14490 42.3 -11.7 54 48.69 41.76 19.59 67.74 - - A H

17980 59.6 -14.4 74 58.6 47.92 22.5 69.42 - - P H

17980 49.4 -4.6 54 48.4 47.92 225 69.42 - - A H

19305 37.95 -36.05 74 39.55 37.61 13.52 52.73 - - P H

802.11ax 39340 5226 | -21.74 74 37.9 4452 | 2414 | 54.3 - - P | H
HE20 Full 39340 44.46 -9.54 54 30.1 44.52 24.14 54.3 - - A H
CH 97 11430 50.14 -23.86 74 60.46 40.15 17.18 67.65 - - P \%
6435MHz 11430 4135 |-12.65 54 51.67 | 40.15 | 17.18 | 67.65 - - AV
12870 49.17 -39.03 88.2 59.27 39.17 18.41 67.68 - - P \%

13270 50.12 -23.88 74 59.98 39.19 18.7 67.75 - - P \%

13270 41.9 -12.1 54 51.76 39.19 18.7 67.75 - - A \%

14490 52.69 -21.31 74 59.21 41.63 19.59 67.74 - - P \%

14490 42.39 -11.61 54 48.91 41.63 19.59 67.74 - - A \%

17990 59.67 -14.33 74 58.8 47.78 2251 69.42 - - P \%

17990 49.47 -4.53 54 48.6 47.78 2251 69.42 - - A \%

19305 37.61 -36.39 74 39.12 37.7 13.52 52.73 - - P \%

39780 53.11 -20.89 74 375 44.62 24.44 53.45 - - P \%

39780 45.55 -8.45 54 29.94 44.62 24.44 53.45 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11320 49.12 -24.88 74 59.89 39.87 17.1 67.74 - - P H

11320 40.77 -13.23 54 51.54 39.87 17.1 67.74 - - A H

12950 48.48 -39.72 88.2 58.77 39.06 18.47 67.82 - - P H

13310 49.27 -24.73 74 58.9 39.35 18.74 67.72 - - P H

13310 41.59 -12.41 54 51.22 39.35 18.74 67.72 - - A H

14490 51.16 -22.84 74 57.55 41.76 19.59 67.74 - - P H

14490 43.36 -10.64 54 49.75 41.76 19.59 67.74 - - A H

17980 59.6 -14.4 74 58.6 47.92 22.5 69.42 - - P H

17980 49.8 -4.2 54 48.8 47.92 225 69.42 - - A H

19425 37.33 -36.67 74 39.02 37.58 13.49 | 52.76 - - P H

i802.11ax 39054 52.1 -21.9 74 38.4 4428 | 23.95 | 54.53 - - P | H

HE20 Full 39054 43.39 -10.61 54 29.69 44.28 23.95 | 54.53 - - A H

CH 105 10830 50.02 -23.98 74 61.43 40.11 16.72 68.24 - - P \%

6475MHz 10830 40.22 | -13.78 54 51.63 | 40.11 | 16.72 | 68.24 - - AV

12950 48.98 -39.22 88.2 59.21 39.12 18.47 67.82 - - P \%

13390 49.72 -24.28 74 58.96 39.63 18.81 67.68 - - P \%

13390 42.19 -11.81 54 51.43 39.63 18.81 67.68 - - A \%

14490 51.75 -22.25 74 58.27 41.63 19.59 67.74 - - P \%

14490 42.29 -11.71 54 48.81 41.63 19.59 67.74 - - A \%

17950 58.69 -15.31 74 58.8 46.85 22.46 69.42 - - P \%

17950 48.59 -5.41 54 48.7 46.85 22.46 69.42 - - A \%

19425 38.05 -35.95 74 39.64 37.68 13.49 52.76 - - P \%

39560 52.09 -21.91 74 37.3 44.56 24.29 54.06 - - P \%

39560 45.09 -8.91 54 30.3 44.56 24.29 54.06 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11240 49.7 -24.3 74 60.66 39.82 17.03 67.81 - - P H
11240 40.28 -13.72 54 51.24 39.82 17.03 67.81 - - A H
13030 49.1 -39.1 88.2 59.55 38.92 18.52 67.89 - - P H
13320 50.32 -23.68 74 59.9 39.39 18.75 67.72 - - P H
13320 42.11 -11.89 54 51.69 39.39 18.75 67.72 - - A H
14490 52.01 -21.99 74 584 41.76 19.59 67.74 - - P H
14490 42.56 -11.44 54 48.95 41.76 19.59 67.74 - - A H
17950 59.39 -14.61 74 59.2 47.15 22.46 69.42 - - P H
17950 48.79 -5.21 54 48.6 47.15 22.46 69.42 - - A H
19545 36.75 -37.25 74 38.49 37.57 13.47 52.78 - - P H
802.11ax 39736 52.47 -21.53 74 37.1 44.79 24.41 53.83 - - P H
HE20 Full 39736 45.06 -8.94 54 29.69 44.79 24.41 53.83 - - A H
CH 113 10870 50.71 -23.29 74 61.91 40.24 16.75 68.19 - - P \%
6515MHz 10870 40.43 | -13.57 54 51.63 | 40.24 | 16.75 | 68.19 - - AV
13030 49.51 -38.69 88.2 59.86 39.02 18.52 | 67.89 - - P \Y,
13320 50.06 -23.94 74 59.64 39.39 18.75 | 67.72 - - P \Y,
13320 41.63 -12.37 54 51.21 39.39 18.75 67.72 - - A \%
14490 51.17 -22.83 74 57.69 41.63 19.59 67.74 - - P \%
14490 42.08 -11.92 54 48.6 41.63 19.59 67.74 - - A \%
17980 58.82 -15.18 74 58.19 47.55 22.5 69.42 - - P \%
17980 49.22 -4.78 54 48.59 47.55 22.5 69.42 - - A \%
19545 37.3 -36.7 74 38.94 37.67 13.47 52.78 - - P \%
39802 53.35 -20.65 74 37.56 44.63 24.46 53.3 - - P \%
39802 46.2 -7.8 54 30.41 44.63 24.46 53.3 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin
against limit or noise floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11410 50.71 -23.29 74 61.11 40.11 17.16 67.67 - - P H
11410 40.88 -13.12 54 51.28 40.11 17.16 67.67 - - A H
12890 48.14 -40.06 88.2 58.34 39.09 18.42 | 67.71 - - P H
13360 49.13 -24.87 74 58.49 39.54 18.79 | 67.69 - - P H
13360 41.83 -12.17 54 51.19 39.54 18.79 67.69 - - A H
14490 51.51 -22.49 74 57.9 41.76 19.59 67.74 - - P H
14490 42.52 -11.48 54 48.91 41.76 19.59 67.74 - - A H
17990 59.66 -14.34 74 58.39 48.18 2251 | 69.42 - - P H
17990 49.86 -4.14 54 48.59 48.18 2251 69.42 - - A H
19335 37.3 -36.7 74 38.93 37.6 1351 | 52.74 - - P H
802.11ax 39802 52.79 -21.21 74 36.8 44.83 24.46 53.3 - - P H
HE40 Full 39802 45.84 -8.16 54 29.85 44.83 24.46 53.3 - - A H
CH 99 11350 50.76 -23.24 74 61.42 39.95 17.11 67.72 - - P \%
6445MHz 11350 40.68 | -13.32 54 51.34 | 3995 | 17.11 | 67.72 - - A |V
12890 50.71 -37.49 88.2 60.85 39.15 18.42 67.71 - - P \%
13290 49.95 -24.05 74 59.69 39.27 18.73 67.74 - - P \%
13290 41.81 -12.19 54 51.55 39.27 18.73 67.74 - - A \%
14490 51.28 -22.72 74 57.8 41.63 19.59 67.74 - - P \%
14490 42.19 -11.81 54 48.71 41.63 19.59 67.74 - - A \%
17980 59.12 -14.88 74 58.49 47.55 22.5 69.42 - - P \%
17980 49.42 -4.58 54 48.79 47.55 22.5 69.42 - - A \%
19335 37.37 -36.63 74 38.9 37.7 13.51 52.74 - - P \%
39714 52.45 -21.55 74 37.47 44.6 24.4 54.02 - - P \%
39714 45.21 -8.79 54 30.23 44.6 24.4 54.02 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

10920 49.7 -24.3 74 60.69 40.34 16.79 68.12 - - P H

10920 40.55 -13.45 54 51.54 40.34 16.79 68.12 - - A H

12970 49.33 -38.87 88.2 59.69 39.02 18.48 67.86 - - P H

13310 49.32 -24.68 74 58.95 39.35 18.74 67.72 - - P H

13310 41.05 -12.95 54 50.68 39.35 18.74 67.72 - - A H

14490 51.41 -22.59 74 57.8 41.76 19.59 67.74 - - P H

14490 42.31 -11.69 54 48.7 41.76 19.59 67.74 - - A H

17980 594 -14.6 74 584 47.92 22.5 69.42 - - P H

17980 49.6 -4.4 54 48.6 47.92 225 69.42 - - A H

19455 37.03 -36.97 74 38.73 37.58 13.49 52.77 - - P H

802.11ax 39802 5279 |-21.21 74 36.8 4483 | 24.46 | 53.3 - - P | H

HE40 Full 39802 45.77 -8.23 54 29.78 44.83 24.46 53.3 - - A H

CH 107 11360 50.58 -23.42 74 61.2 39.97 17.12 67.71 - - P \%

6485MHz 11360 40.62 | -13.38 54 51.24 | 3997 | 17.12 | 67.71 - - AV

12970 49.9 -38.3 88.2 60.16 39.12 18.48 67.86 - - P \%

13320 49.33 -24.67 74 58.91 39.39 18.75 67.72 - - P \%

13320 40.54 -13.46 54 50.12 39.39 18.75 67.72 - - A \%

14490 51.3 -22.7 74 57.82 41.63 19.59 67.74 - - P \%

14490 42.43 -11.57 54 48.95 41.63 19.59 67.74 - - A \%

17980 59.42 -14.58 74 58.79 47.55 22.5 69.42 - - P \%

17980 49.32 -4.68 54 48.69 47.55 22.5 69.42 - - A \%

19455 36.9 -37.1 74 38.5 37.68 13.49 52.77 - - P \%

39868 52.73 -21.27 74 37.42 44.65 24.5 53.84 - - P \%

39868 45.92 -8.08 54 30.61 44.65 24.5 53.84 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11470 50.95 -23.05 74 61.21 40.15 17.21 67.62 - - P H

11470 41.18 -12.82 54 51.44 40.15 17.21 67.62 - - A H

13050 49.19 -39.01 88.2 59.64 38.89 18.54 67.88 - - P H

13300 48.93 -25.07 74 58.61 39.31 18.74 67.73 - - P H

13300 41.73 -12.27 54 51.41 39.31 18.74 67.73 - - A H

14490 51.07 -22.93 74 57.46 41.76 19.59 67.74 - - P H

14490 42.72 -11.28 54 49.11 41.76 19.59 67.74 - - A H

17960 60.46 -13.54 74 60 47.41 22.47 69.42 - - P H

17960 49.86 -4.14 54 49.4 47.41 22.47 69.42 - - A H

19575 37.04 -36.96 74 38.76 37.58 13.47 52.77 - - P H

802.11ax 39956 52.3 217 74 36.99 | 44.92 | 2456 | 54.17 - - P | H

HE40 Full 39956 45.05 -8.95 54 29.74 44.92 24.56 54.17 - - A H

CH 115 11470 50.27 -23.73 74 60.45 40.23 17.21 67.62 - - P \%

6525MHz 11470 41.17 | -12.83 54 51.35 | 4023 | 17.21 | 67.62 - - AV

13050 52.77 -35.43 88.2 63.14 38.97 18.54 | 67.88 - - P \Y,

13320 50.42 -23.58 74 60 39.39 18.75 67.72 - - P \%

13320 41.19 -12.81 54 50.77 39.39 18.75 67.72 - - A \%

14490 51.28 -22.72 74 57.8 41.63 19.59 67.74 - - P \%

14490 41.98 -12.02 54 48.5 41.63 19.59 67.74 - - A \%

17990 59.67 -14.33 74 58.8 47.78 2251 69.42 - - P \%

17990 49.47 -4.53 54 48.6 47.78 2251 69.42 - - A \%

19575 37.06 -36.94 74 38.69 37.67 13.47 52.77 - - P \%

39780 524 -21.6 74 36.79 44.62 24.44 53.45 - - P \%

39780 45.74 -8.26 54 30.13 44.62 24.44 53.45 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) |(dBuV/m)| (dB) |[(dBuV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

10900 50.16 |-23.84 74 61.2 40.34 16.77 | 68.15 - - P H

10900 40.31 -13.69 54 51.35 40.34 16.77 68.15 - - A H

12930 50.22 -37.98 88.2 60.47 39.07 18.46 | 67.78 - - P H

13350 49.48 -24.52 74 58.9 395 18.78 67.7 - - P H

13350 41.29 -12.71 54 50.71 39.5 18.78 67.7 - - A H

14490 51.81 -22.19 74 58.2 41.76 19.59 67.74 - - P H

14490 42.72 -11.28 54 49.11 41.76 19.59 67.74 - - A H

18000 59.73 | -14.27 74 58.2 48.43 22.52 | 69.42 - - P H

18000 49.93 -4.07 54 484 48.43 22.52 69.42 - - A H

19395 37.73 | -36.27 74 39.39 37.59 135 52.75 - - P H

802.11ax 39758 5249 |-21.51 74 36.9 44.8 24.43 | 53.64 - - P | H

HES8O Full 39758 45.24 -8.76 54 29.65 44.8 24.43 53.64 - - A H

CH 103 11390 50.93 -23.07 74 61.42 40.04 17.15 67.68 - - P \%

6465MHz 11390 40.82 |-13.18 54 51.31 | 40.04 | 17.15 | 67.68 - - A |V

12930 51.19 -37.01 88.2 61.38 39.13 18.46 67.78 - - P \%

13310 49.27 -24.73 74 58.9 39.35 18.74 67.72 - - P \%

13310 41.29 -12.71 54 50.92 39.35 18.74 67.72 - - A \%

14490 51.43 -22.57 74 57.95 41.63 19.59 67.74 - - P \%

14490 42.39 -11.61 54 48.91 41.63 19.59 67.74 - - A \%

17980 59.22 -14.78 74 58.59 47.55 22.5 69.42 - - P \%

17980 49.22 -4.78 54 48.59 47.55 22.5 69.42 - - A \%

19395 37.93 |-36.07 74 39.49 37.69 135 52.75 - - P |V

39758 5251 -21.49 74 37.1 44.62 24.43 53.64 - - P \%

39758 45.62 -8.38 54 30.21 44.62 24.43 53.64 - - A \%

TEL : 408 9043300 Page Number 1 C22 of C56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11360 49.74 -24.26 74 60.37 39.96 17.12 67.71 - - P H

11360 40.68 -13.32 54 51.31 39.96 17.12 67.71 - - A H

13090 47.57 -40.63 88.2 57.95 38.92 18.56 67.86 - - P H

13370 49.48 -24.52 74 58.81 39.57 18.79 67.69 - - P H

13370 42.14 -11.86 54 51.47 39.57 18.79 67.69 - - A H

14490 51.42 -22.58 74 57.81 41.76 19.59 67.74 - - P H

14490 42.72 -11.28 54 49.11 41.76 19.59 67.74 - - A H

17960 59.96 -14.04 74 59.5 47.41 22.47 69.42 - - P H

17960 49.36 -4.64 54 48.9 47.41 22.47 69.42 - - A H

19635 36.77 -37.23 74 38.51 37.59 13.46 52.79 - - P H

802.11ax 39846 52.8 212 74 37.12 | 4485 | 24.49 | 53.66 - - P | H

HES80 Full 39846 45.85 -8.15 54 30.17 44.85 24.49 53.66 - - A H

CH 119 11150 50.09 -23.91 74 61.11 39.9 16.97 67.89 - - P \%

6545MHz 11150 40.09 |-13.91 54 51.11 39.9 16.97 | 67.89 - - AV

13090 49.97 -38.23 88.2 60.35 38.92 18.56 | 67.86 - - P \Y,

13280 49.1 -24.9 74 58.89 39.23 18.72 67.74 - - P \%

13280 41.11 -12.89 54 50.9 39.23 18.72 67.74 - - A \%

14490 52.37 -21.63 74 58.89 41.63 19.59 67.74 - - P \%

14490 42.6 -11.4 54 49.12 41.63 19.59 67.74 - - A \%

17990 59.17 -14.83 74 58.3 47.78 2251 69.42 - - P \%

17990 49.27 -4.73 54 48.4 47.78 2251 69.42 - - A \%

19635 36.95 -37.05 74 38.61 37.67 13.46 52.79 - - P \%

39450 52.16 -21.84 74 37.63 44.5 24.22 54.19 - - P \%

39450 44.42 -9.58 54 29.89 445 24.22 54.19 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) |(dBuV/m)| (dB) |[(dBuV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

11320 49.63 -24.37 74 60.4 39.87 17.1 67.74 - - P H

11320 40.82 -13.18 54 51.59 39.87 17.1 67.74 - - A H

13010 46.74 -41.46 88.2 57.17 38.95 18.52 67.9 - - P H

13330 49.38 | -24.62 74 58.9 39.43 18.76 | 67.71 - - P H

13330 42.28 -11.72 54 51.8 39.43 18.76 67.71 - - A H

14490 51.6 -22.4 74 57.99 41.76 19.59 67.74 - - P H

14490 43.22 -10.78 54 49.61 41.76 19.59 67.74 - - A H

18000 59.73 | -14.27 74 58.2 48.43 22.52 | 69.42 - - P H

18000 49.93 -4.07 54 484 48.43 22.52 69.42 - - A H

19515 36.99 -37.01 74 38.72 37.57 13.48 52.78 - - P H

802.11ax 39758 5249 |-21.51 74 36.9 44.8 24.43 | 53.64 - - P | H

HE160 Full 39758 45.16 -8.84 54 29.57 44.8 24.43 53.64 - - A H

CH 111 11240 49.97 -24.03 74 60.86 39.89 17.03 67.81 - - P \%

6505MHz 11240 40.92 -13.08 54 51.81 39.89 17.03 67.81 - - A \%

13010 48 -40.2 88.2 58.3 39.08 18.52 67.9 - - P \%

13320 49.23 -24.77 74 58.81 39.39 18.75 67.72 - - P \%

13320 41.73 -12.27 54 51.31 39.39 18.75 67.72 - - A \%

14490 51.04 -22.96 74 57.56 41.63 19.59 67.74 - - P \%

14490 42.6 -11.4 54 49.12 41.63 19.59 67.74 - - A \%

17930 59.06 -14.94 74 59.61 46.44 22.43 69.42 - - P \%

17930 49.16 -4.84 54 49.71 46.44 22.43 69.42 - - A \%

19515 36.46 -37.54 74 38.09 37.67 13.48 52.78 - - P \%

39516 52.16 -21.84 74 374 44.54 24.26 54.04 - - P \%

39516 45.07 -8.93 54 30.31 44.54 24.26 54.04 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 7 - 6525~6875MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11370 50.38 -23.62 74 60.96 39.99 17.13 67.7 - - P H

11370 40.63 -13.37 54 51.21 39.99 17.13 67.7 - - A H

13070 48.08 -40.12 88.2 58.48 38.91 18.56 | 67.87 - - P H

13290 49.24 -24.76 74 58.97 39.28 18.73 | 67.74 - - P H

13290 41.37 -12.63 54 51.1 39.28 18.73 67.74 - - A H

14490 51.56 -22.44 74 57.95 41.76 19.59 67.74 - - P H

14490 41.92 -12.08 54 48.31 41.76 19.59 67.74 - - A H

17940 59.25 -14.75 74 59.31 46.92 22.44 69.42 - - P H

17940 48.35 -5.65 54 48.41 46.92 22.44 69.42 - - A H

19605 37.57 -36.43 74 39.3 37.58 13.46 52.77 - - P H

802.11ax 40000 52.4 -21.6 74 37.1 4494 | 2459 | 54.23 - - P | H

HEZ20 Full 40000 45.16 -8.84 54 29.86 44.94 24.59 54.23 - - A H

CH 117 10850 50.29 -23.71 74 61.54 40.22 16.74 68.21 - - P \%

6535MHz 10850 39.97 |-14.03 54 51.22 | 4022 | 16.74 | 68.21 - - A |V

13070 50.13 -38.07 88.2 60.5 38.94 18.56 67.87 - - P \%

13340 49.49 -24.51 74 58.95 39.48 18.77 67.71 - - P \%

13340 42.15 -11.85 54 51.61 39.48 18.77 67.71 - - A \%

14490 51.39 -22.61 74 57.91 41.63 19.59 67.74 - - P \%

14490 42.59 -11.41 54 49.11 41.63 19.59 67.74 - - A \%

17980 59.52 -14.48 74 58.89 47.55 22.5 69.42 - - P \%

17980 49.32 -4.68 54 48.69 47.55 22.5 69.42 - - A \%

19605 37.64 -36.36 74 39.28 37.67 13.46 52.77 - - P \%

39450 51.92 -22.08 74 37.39 445 24.22 54.19 - - P \%

39450 44.65 -9.35 54 30.12 44.5 24.22 54.19 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11750 49.91 -24.09 74 60.89 39.26 17.45 67.69 - - P H
11750 40.46 -13.54 54 51.44 39.26 17.45 67.69 - - A H
13390 49.67 -24.33 74 58.91 39.63 18.81 67.68 269 205 P H
13390 40.89 -13.11 54 50.13 39.63 18.81 67.68 269 205 A H
14490 51.82 -22.18 74 58.21 41.76 19.59 67.74 - - P H
14490 42.72 -11.28 54 49.11 41.76 19.59 67.74 - - A H
17980 59.8 -14.2 74 58.8 47.92 225 69.42 - - P H
17980 49.7 -4.3 54 48.7 47.92 22.5 69.42 - - A H
20085 37.3 -36.7 74 39.07 37.67 13.45 | 52.89 - - P H
39736 52.47 -21.53 74 37.1 44.79 24.41 53.83 - - P H
802.11ax 39736 4557 -8.43 54 30.2 4479 | 24.41 | 53.83 - - A | H
HE20 Full
CH 149 11580 51.15 -22.85 74 61.43 40.03 17.31 67.62 - - P \%
6695MHz 11580 41.02 |-12.98 54 51.3 40.03 | 17.31 | 67.62 - - AV
13390 51.27 -22.73 74 60.51 39.63 18.81 67.68 285 221 P \%
13390 42.21 -11.79 54 51.45 39.63 18.81 67.68 285 221 A \%
14490 53.09 -20.91 74 59.61 41.63 19.59 67.74 - - P \%
14490 43.15 -10.85 54 49.67 41.63 19.59 67.74 - - A \%
17990 59.47 -14.53 74 58.6 47.78 2251 69.42 - - P \%
17990 49.67 -4.33 54 48.8 47.78 2251 69.42 - - A \%
20085 37.77 -36.23 74 39.52 37.69 13.45 52.89 - - P \%
39340 51.85 -22.15 74 37.6 44.41 24.14 54.3 - - P \%
39340 44.16 -9.84 54 29.91 44.41 24.14 54.3 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11400 50.36 -23.64 74 60.79 40.1 17.15 67.68 - - P H

11400 41.01 -12.99 54 51.44 40.1 17.15 67.68 - - A H

13320 50.03 -23.97 74 59.61 39.39 18.75 67.72 - - P H

13320 41.76 -12.24 54 51.34 39.39 18.75 67.72 - - A H

13710 48.59 -39.61 88.2 57.4 40.04 19.02 67.87 - - P H

14490 51.51 -22.49 74 57.9 41.76 19.59 67.74 - - P H

14490 42.57 -11.43 54 48.96 41.76 19.59 67.74 - - A H

17990 59.76 -14.24 74 58.49 48.18 2251 69.42 - - P H

17990 49.86 -4.14 54 48.59 48.18 22,51 69.42 - - A H

20565 36.46 -37.54 74 37.62 37.84 13.8 52.8 - - P H

802.11ax 39846 5248 |-21.52 74 36.8 4485 | 24.49 | 53.66 - - P | H

HE20 Full 39846 45.63 -8.37 54 29.95 44.85 24.49 53.66 - - A H

CH 181 10720 49.61 -24.39 74 61.55 39.77 16.67 68.38 - - P \%

6855MHz 10720 39.92 | -14.08 54 51.86 | 39.77 | 16.67 | 68.38 - - AV

13350 49.73 -24.27 74 59.12 39.53 18.78 67.7 - - P \%

13350 42.1 -11.9 54 51.49 39.53 18.78 67.7 - - A \%

13710 48.98 -39.22 88.2 57.77 40.06 19.02 67.87 - - P \%

14490 51.29 -22.71 74 57.81 41.63 19.59 67.74 - - P \%

14490 42.99 -11.01 54 49.51 41.63 19.59 67.74 - - A \%

17980 59.32 -14.68 74 58.69 47.55 22.5 69.42 - - P \%

17980 49.12 -4.88 54 48.49 47.55 22.5 69.42 - - A \%

20565 37.38 -36.62 74 38.59 37.79 13.8 52.8 - - P \%

39736 52.69 -21.31 74 375 44.61 24.41 53.83 - - P \%

39736 45.75 -8.25 54 30.56 44.61 24.41 53.83 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11440 50.09 -23.91 74 60.39 40.15 17.19 67.64 - - P H

11440 40.92 -13.08 54 51.22 40.15 17.19 67.64 - - A H

13340 50.63 -23.37 74 60.1 39.47 18.77 67.71 - - P H

13340 41.97 -12.03 54 51.44 39.47 18.77 67.71 - - A H

13750 49.29 -38.91 88.2 58.02 40.16 19.03 | 67.92 - - P H

14490 51.12 -22.88 74 57.51 41.76 19.59 67.74 - - P H

14490 42.79 -11.21 54 49.18 41.76 19.59 67.74 - - A H

17940 59.55 -14.45 74 59.61 46.92 22.44 69.42 - - P H

17940 49.15 -4.85 54 49.21 46.92 22.44 69.42 - - A H

20625 37.7 -36.3 74 38.77 37.86 13.85 | 52.78 - - P H

i802.11ax 39956 52.2 -21.8 74 36.89 44.92 24.56 54.17 - - P H

HE20 Full 39956 44.89 -9.11 54 29.58 44.92 24.56 54.17 - - A H

CH 185 11340 50.73 -23.27 74 61.41 39.94 17.11 67.73 - - P \%

6875MHz 11340 40.95 | -13.05 54 51.63 | 39.94 | 17.11 | 67.73 - - AV

13350 50.21 -23.79 74 59.6 39.53 18.78 67.7 - - P \Y

13350 42.15 -11.85 54 51.54 39.53 18.78 67.7 - - A \%

13750 48.91 -39.29 88.2 57.81 39.99 19.03 67.92 - - P \%

14490 53.04 -20.96 74 59.56 41.63 19.59 67.74 - - P \%

14490 43.29 -10.71 54 49.81 41.63 19.59 67.74 - - A \%

17990 60.17 -13.83 74 59.3 47.78 2251 69.42 - - P \%

17990 50.27 -3.73 54 49.4 47.78 2251 69.42 - - A \%

20625 37.67 -36.33 74 38.78 37.82 13.85 52.78 - - P \%

39626 52.02 -21.98 74 37.19 44.58 24.34 54.09 - - P \%

39626 44.94 -9.06 54 30.11 44.58 24.34 54.09 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only..

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

10880 50.27 -23.73 74 61.41 40.28 16.76 | 68.18 - - P H

10880 40.14 -13.86 54 51.28 40.28 16.76 68.18 - - A H

13130 49.45 -38.75 88.2 59.73 38.95 18.6 67.83 - - P H

13280 49.42 -24.58 74 59.2 39.24 18.72 | 67.74 - - P H

13280 41.55 -12.45 54 51.33 39.24 18.72 67.74 - - A H

14490 52.27 -21.73 74 58.66 41.76 19.59 67.74 - - P H

14490 43.16 -10.84 54 49.55 41.76 19.59 67.74 - - A H

17960 60.56 -13.44 74 60.1 47.41 22.47 69.42 - - P H

17960 50.36 -3.64 54 49.9 47.41 22.47 69.42 - - A H

19695 36.4 -37.6 74 38.21 37.59 13.44 52.84 - - P H

802.11ax 39934 52.4 -21.6 74 37.09 44.9 2455 | 54.14 - - P | H

HE40 Full 39934 45.21 -8.79 54 29.9 44.9 24.55 54.14 - - A H

CH 123 11170 50.12 -23.88 74 61.1 39.9 16.99 67.87 - - P \%

6565MHz 11170 40.84 -13.16 54 51.82 39.9 16.99 67.87 - - A \%

13130 50.84 -37.36 88.2 61.13 38.94 18.6 67.83 - - P \%

13340 50.45 -23.55 74 59.91 39.48 18.77 67.71 - - P \%

13340 42.43 -11.57 54 51.89 39.48 18.77 67.71 - - A \%

14490 51.43 -22.57 74 57.95 41.63 19.59 67.74 - - P \%

14490 42.68 -11.32 54 49.2 41.63 19.59 67.74 - - A \%

17930 59.66 -14.34 74 60.21 46.44 22.43 69.42 - - P \%

17930 49.16 -4.84 54 49.71 46.44 22.43 69.42 - - A \%

19695 37.23 -36.77 74 38.96 37.67 13.44 52.84 - - P \%

39758 52.2 -21.8 74 36.79 44.62 24.43 53.64 - - P \%

39758 45.71 -8.29 54 30.3 44.62 24.43 53.64 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10960 50.27 -23.73 74 61.2 40.32 16.82 68.07 - - P H
10960 40.4 -13.6 54 51.33 40.32 16.82 68.07 - - A H
13370 49.47 -24.53 74 58.8 39.57 18.79 67.69 264 109 P H
13370 41.53 -12.47 54 50.86 39.57 18.79 67.69 264 109 A H
14490 51.51 -22.49 74 57.9 41.76 19.59 67.74 - - P H
14490 42.72 -11.28 54 49.11 41.76 19.59 67.74 - - A H
18000 59.73 -14.27 74 58.2 48.43 22.52 69.42 - - P H
18000 49.93 -4.07 54 484 48.43 22.52 69.42 - - A H
20055 36.96 -37.04 74 38.77 37.65 13.43 | 52.89 - - P H
39802 52.49 -21.51 74 36.5 44.83 24.46 53.3 - - P H
802.11ax 39802 4558 | -8.42 54 2959 | 44.83 | 24.46 | 53.3 - - A | H
HE40 Full
CH 147 10980 50.54 -23.46 74 61.45 40.3 16.84 68.05 - - P \%
6685MHz 10980 40.6 -13.4 54 51.51 40.3 16.84 | 68.05 - - AV
13370 55 -19 74 64.32 39.58 18.79 67.69 400 308 P \%
13370 44.57 -9.43 54 53.89 39.58 18.79 67.69 400 308 A \%
14490 51.99 -22.01 74 58.51 41.63 19.59 67.74 - - P \%
14490 42.93 -11.07 54 49.45 41.63 19.59 67.74 - - A \%
17960 59.44 -14.56 74 59.31 47.08 22.47 69.42 - - P \%
17960 49.24 -4.76 54 49.11 47.08 22.47 69.42 - - A \%
20055 37.3 -36.7 74 39.07 37.69 13.43 52.89 - - P \%
39780 52.41 -21.59 74 36.8 44.62 24.44 53.45 - - P \%
39780 45.94 -8.06 54 30.33 44.62 24.44 53.45 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11420 50.19 -23.81 74 60.56 40.12 17.17 67.66 - - P H

11420 41.28 -12.72 54 51.65 40.12 17.17 67.66 - - A H

13390 50.68 -23.32 74 59.92 39.63 18.81 67.68 - - P H

13390 41.57 -12.43 54 50.81 39.63 18.81 67.68 - - A H

13690 49.47 -38.73 88.2 58.3 40.01 19.01 67.85 - - P H

14490 51.28 -22.72 74 57.67 41.76 19.59 67.74 - - P H

14490 43.43 -10.57 54 49.82 41.76 19.59 67.74 - - A H

18000 60.13 -13.87 74 58.6 48.43 22.52 69.42 - - P H

18000 49.83 -4.17 54 48.3 48.43 22.52 69.42 - - A H

20535 36.35 -37.65 74 37.58 37.82 13.78 | 52.83 - - P H

802.11ax 39824 52.43 -21.57 74 36.6 44.84 24.47 53.48 - - P H

HE40 Full 39824 45.69 -8.31 54 29.86 44.84 24 .47 53.48 - - A H

CH 179 11390 50 -24 74 60.49 40.04 17.15 67.68 - - P \%

6845MHz 11390 40.84 | -13.16 54 51.33 | 40.04 | 17.15 | 67.68 - - AV

13390 49.67 -24.33 74 58.91 39.63 18.81 67.68 - - P \%

13390 42.46 -11.54 54 51.7 39.63 18.81 67.68 - - A \%

13690 50.31 -37.89 88.2 59.1 40.05 19.01 67.85 - - P \%

14490 51.28 -22.72 74 57.8 41.63 19.59 67.74 - - P \%

14490 44.27 -9.73 54 50.79 41.63 19.59 67.74 - - A \%

17990 59.67 -14.33 74 58.8 47.78 2251 69.42 - - P \%

17990 49.37 -4.63 54 48.5 47.78 2251 69.42 - - A \%

20535 36.87 -37.13 74 38.14 37.78 13.78 52.83 - - P \%

39846 52.57 -21.43 74 37.1 44.64 24.49 53.66 - - P \%

39846 45.97 -8.03 54 30.5 44.64 24.49 53.66 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

10850 50.01 -23.99 74 61.3 40.18 16.74 68.21 - - P H

10850 39.94 -14.06 54 51.23 40.18 16.74 68.21 - - A H

13300 48.87 -25.13 74 58.55 39.31 18.74 67.73 - - P H

13300 41.81 -12.19 54 51.49 39.31 18.74 67.73 - - A H

13770 49.44 -38.76 88.2 58.17 40.16 19.05 67.94 - - P H

14490 51.42 -22.58 74 57.81 41.76 19.59 67.74 - - P H

14490 42.75 -11.25 54 49.14 41.76 19.59 67.74 - - A H

17990 59.46 -14.54 74 58.19 48.18 2251 69.42 - - P H

17990 49.56 -4.44 54 48.29 48.18 22,51 69.42 - - A H

20655 36.63 -37.37 74 37.65 37.88 13.87 | 52.77 - - P H

802.11ax 39692 51.91 -22.09 74 36.9 44.76 24.38 54.13 - - P H

HE40 Full 39692 44.46 -9.54 54 29.45 44.76 24.38 54.13 - - A H

CH 187 11370 50.12 -23.88 74 60.7 39.99 17.13 67.7 - - P \%

6885MHz 11370 41.07 | -12.93 54 51.65 | 39.99 | 17.13 | 67.7 - - AV

13350 49.51 -24.49 74 58.9 39.53 18.78 67.7 - - P \%

13350 41.3 -12.7 54 50.69 39.53 18.78 67.7 - - A |V

13770 49.12 -39.08 88.2 57.96 40.05 19.05 67.94 - - P \%

14490 51.29 -22.71 74 57.81 41.63 19.59 67.74 - - P \%

14490 42.08 -11.92 54 48.6 41.63 19.59 67.74 - - A \%

18000 59.41 -14.59 74 58.3 48.01 22.52 69.42 - - P \%

18000 49.31 -4.69 54 48.2 48.01 22.52 69.42 - - A \%

20655 36.94 -37.06 74 38.01 37.83 13.87 52.77 - - P \%

39802 52.38 -21.62 74 36.59 44.63 24.46 53.3 - - P \Y;

39802 45.9 -8.1 54 30.11 44.63 24.46 53.3 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11450 50.84 -23.16 74 61.12 40.16 17.19 67.63 - - P H
11450 41.32 -12.68 54 51.6 40.16 17.19 67.63 - - A H
13250 50.58 -23.42 74 60.53 39.13 18.68 | 67.76 | 266 | 205 P H
13250 41.47 -12.53 54 51.42 39.13 18.68 67.76 266 205 A H
14490 51.21 -22.79 74 57.6 41.76 19.59 67.74 - - P H
14490 42.83 -11.17 54 49.22 41.76 19.59 67.74 - - A H
17980 59.3 -14.7 74 58.3 47.92 22.5 69.42 - - P H
17980 49.4 -4.6 54 48.4 47.92 225 69.42 - - A H
19875 36.64 -37.36 74 38.49 37.62 13.41 52.88 - - P H
39780 52.7 -21.3 74 36.9 44.81 24.44 53.45 - - P H
802.11ax 39780 4549 | -851 54 29.69 | 44.81 | 24.44 | 53.45 - - A | H
HES8O Full
CH 135 11260 50.48 -23.52 74 61.34 39.89 17.05 67.8 - - P \%
6625MHz 11260 40.76 -13.24 54 51.62 39.89 17.05 67.8 - - A \%
13250 54.19 -19.81 74 64.16 39.11 18.68 67.76 142 330 P \%
13250 45 -9 54 54.97 39.11 18.68 67.76 142 330 A \%
14490 51.18 -22.82 74 57.7 41.63 19.59 67.74 - - P \%
14490 42.84 -11.16 54 49.36 41.63 19.59 67.74 - - A \%
17980 59.22 -14.78 74 58.59 47.55 22.5 69.42 - - P \%
17980 49.12 -4.88 54 48.49 47.55 22.5 69.42 - - A \%
19875 36.1 -37.9 74 37.89 37.68 13.41 52.88 - - P \%
39494 52.02 -21.98 74 37.3 44.53 24.25 54.06 - - P \%
39494 44.89 -9.11 54 30.17 44.53 24.25 54.06 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11320 49.73 -24.27 74 60.5 39.87 17.1 67.74 - - P H
11320 40.52 -13.48 54 51.29 39.87 17.1 67.74 - - A H
13410 525 -35.7 88.2 61.61 39.72 18.83 67.66 - - P H
14490 51.11 -22.89 74 57.5 41.76 19.59 67.74 - - P H
14490 43.11 -10.89 54 49.5 41.76 19.59 67.74 - - A H
18000 59.73 -14.27 74 58.2 48.43 22.52 69.42 - - P H
18000 50.13 -3.87 54 48.6 48.43 22.52 69.42 - - A H
20115 37.36 -36.64 74 39.1 37.68 13.47 52.89 - - P H
39736 52.27 -21.73 74 36.9 44.79 2441 | 53.83 - - P H
39736 45.22 -8.78 54 29.85 44.79 2441 | 53.83 - - A H
802.11ax
HES8O0 Full
CH 151 11360 50.13 -23.87 74 60.75 39.97 17.12 67.71 - - P \%
6705MHz 11360 40.6 -13.4 54 51.22 | 3997 | 17.12 | 67.71 - - AV
13410 56.2 -32 88.2 65.35 39.68 18.83 67.66 - - P \%
14490 51.98 -22.02 74 58.5 41.63 19.59 67.74 - - P \%
14490 41.99 -12.01 54 48.51 41.63 19.59 67.74 - - A \%
17950 58.79 -15.21 74 58.9 46.85 22.46 69.42 - - P \%
17950 49.39 -4.61 54 49.5 46.85 22.46 69.42 - - A \%
20115 37.47 -36.53 74 39.19 37.7 13.47 52.89 - - P \%
39824 52.63 -21.37 74 37 44.64 24.47 53.48 - - P \%
39824 45.68 -8.32 54 30.05 44.64 24.47 53.48 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11420 50.49 -23.51 74 60.86 40.12 17.17 67.66 - - P H

11420 41.24 -12.76 54 51.61 40.12 17.17 67.66 - - A H

13390 49.76 -24.24 74 59 39.63 18.81 67.68 - - P H

13390 42.17 -11.83 54 51.41 39.63 18.81 67.68 - - A H

13570 50.8 -37.4 88.2 59.49 40.06 18.95 67.7 - - P H

14490 51.41 -22.59 74 57.8 41.76 19.59 67.74 - - P H

14490 43.02 -10.98 54 49.41 41.76 19.59 67.74 - - A H

18000 60.03 -13.97 74 58.5 48.43 22.52 69.42 - - P H

18000 49.93 -4.07 54 48.4 48.43 22.52 69.42 - - A H

20355 36.86 -37.14 74 38.34 37.76 13.65 | 52.89 - - P H

802.11ax 39780 52.3 217 74 36.5 4481 | 24.44 | 53.45 - - P | H

HES8O0 Full 39780 45.92 -8.08 54 30.12 4481 24.44 53.45 - - A H

CH 167 10950 49.72 -24.28 74 60.65 40.34 16.81 68.08 - - P \%

6785MHz 10950 40.3 -13.7 54 51.23 | 40.34 | 16.81 | 68.08 - - AV

13330 50.09 -23.91 74 59.6 39.44 18.76 67.71 - - P \%

13330 42.15 -11.85 54 51.66 39.44 18.76 67.71 - - A \%

13570 55.61 -32.59 88.2 64.37 39.99 18.95 67.7 - - P \%

14490 50.98 -23.02 74 57.5 41.63 19.59 67.74 - - P \%

14490 42.93 -11.07 54 49.45 41.63 19.59 67.74 - - A \%

17940 58.58 -15.42 74 58.91 46.65 22.44 69.42 - - P \%

17940 48.88 -5.12 54 49.21 46.65 22.44 69.42 - - A \%

20355 37.81 -36.19 74 39.31 37.74 13.65 52.89 - - P \%

39296 51.71 -22.29 74 375 44.37 24.11 54.27 - - P V

39296 44.15 -9.85 54 29.94 44.37 2411 54.27 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11400 49.88 -24.12 74 60.31 40.1 17.15 67.68 - - P H

11400 41.02 -12.98 54 51.45 40.1 17.15 67.68 - - A H

13300 50.54 -23.46 74 60.22 39.31 18.74 67.73 - - P H

13300 41.52 -12.48 54 51.2 39.31 18.74 67.73 - - A H

13730 49.1 -39.1 88.2 57.87 40.1 19.03 67.9 - - P H

14490 51.61 -22.39 74 58 41.76 19.59 67.74 - - P H

14490 42.52 -11.48 54 48.91 41.76 19.59 67.74 - - A H

17960 59.06 -14.94 74 58.6 47.41 22.47 69.42 - - P H

17960 48.96 -5.04 54 48.5 47.41 22.47 69.42 - - A H

20595 36.88 -37.12 74 37.99 37.85 13.82 | 52.78 - - P H

802.11ax 39010 51.72 -22.28 74 38.1 44.24 23.92 54.54 - - P H

HES8O0 Full 39010 43.18 -10.82 54 29.56 44.24 23.92 54.54 - - A H

CH 183 11440 50.43 -23.57 74 60.7 40.18 17.19 67.64 - - P \%

6865MHz 11440 41.44 | -12.56 54 51.71 | 4018 | 17.19 | 67.64 - - AV

13320 50.03 -23.97 74 59.61 39.39 18.75 | 67.72 - - P \Y

13320 41.33 -12.67 54 50.91 39.39 18.75 67.72 - - A \%

13730 51.59 -36.61 88.2 60.43 40.03 19.03 67.9 - - P \%

14490 50.98 -23.02 74 57.5 41.63 19.59 67.74 - - P \%

14490 42.18 -11.82 54 48.7 41.63 19.59 67.74 - - A \%

17990 59.27 -14.73 74 584 47.78 2251 69.42 - - P \%

17990 49.17 -4.83 54 48.3 47.78 2251 69.42 - - A \%

20595 37.45 -36.55 74 38.6 37.81 13.82 52.78 - - P \%

39428 52.02 -21.98 74 37.6 44.48 24.2 54.26 - - P \%

39428 44.59 -9.41 54 30.17 44.48 24.2 54.26 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

11400 50.78 -23.22 74 61.21 40.1 17.15 67.68 - - P H

11400 41.23 -12.77 54 51.66 40.1 17.15 67.68 - - A H

13330 50.03 -23.97 74 59.55 39.43 18.76 | 67.71 | 265 | 332 P H

13330 41.98 -12.02 54 51.5 39.43 18.76 | 67.71 | 265 | 332 A H

14490 50.91 -23.09 74 57.3 41.76 19.59 67.74 - - P H

14490 42.29 -11.71 54 48.68 41.76 19.59 67.74 - - A H

17950 58.99 -15.01 74 58.8 47.15 22.46 69.42 - - P H

17950 48.69 -5.31 54 48.5 47.15 22.46 69.42 - - A H

19995 37.22 -36.78 74 39.08 37.64 13.39 | 52.89 - - P H

39780 52.4 -21.6 74 36.6 44.81 24.44 53.45 - - P H

802.11ax 39780 4549 | -851 54 29.69 | 44.81 | 24.44 | 53.45 - - A | H

HE160 Full

CH 143 11370 50.54 -23.46 74 61.12 39.99 17.13 67.7 - - P \%

6665MHz 11370 40.73 -13.27 54 51.31 39.99 17.13 67.7 - - A \%

13330 50.03 -23.97 74 59.54 39.44 18.76 67.71 397 228 P \%

13330 41.34 -12.66 54 50.85 39.44 18.76 67.71 397 228 A \%

14490 50.88 -23.12 74 574 41.63 19.59 67.74 - - P \%

14490 42.18 -11.82 54 48.7 41.63 19.59 67.74 - - A \%

17940 58.88 -15.12 74 59.21 46.65 22.44 69.42 - - P \%

17940 48.58 -5.42 54 48.91 46.65 22.44 69.42 - - A \%

19995 36.73 -37.27 74 38.55 37.68 13.39 | 52.89 - - P \Y,

38768 51.52 -22.48 74 38.71 44.04 23.61 54.84 - - P \%

38768 43.78 -10.22 54 30.97 44.04 23.61 54.84 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11360 49.64 -24.36 74 60.27 39.96 17.12 67.71 - - P H

11360 40.32 -13.68 54 50.95 39.96 17.12 | 67.71 - - A H

13370 50.62 -23.38 74 59.95 39.57 18.79 67.69 - - P H

13370 42.31 -11.69 54 51.64 39.57 18.79 67.69 - - A H

13650 49.21 -38.99 88.2 58.01 40.02 18.98 67.8 - - P H

14490 50.42 -23.58 74 56.81 41.76 19.59 67.74 - - P H

14490 42.28 -11.72 54 48.67 41.76 19.59 67.74 - - A H

17990 59.86 -14.14 74 58.59 48.18 2251 69.42 - - P H

17990 49.76 -4.24 54 48.49 48.18 22,51 69.42 - - A H

20475 36.68 -37.32 74 38 37.8 13.74 | 52.86 - - P H

802.11ax 39428 5223 | -21.77 74 37.7 44.59 242 | 54.26 - - P | H

HE160 Full 39428 44.74 -9.26 54 30.21 44.59 24.2 54.26 - - A H

CH 175 11160 49.96 -24.04 74 60.96 39.9 16.98 | 67.88 - - P \Y

6825MHz 11160 40.57 | -13.43 54 51.57 39.9 16.98 | 67.88 - - AV

13350 49.35 -24.65 74 58.74 39.53 18.78 67.7 - - P \Y

13350 42.16 -11.84 54 51.55 39.53 18.78 67.7 - - A \%

13650 48.94 -39.26 88.2 57.81 39.95 18.98 67.8 - - P \%

14490 51.38 -22.62 74 57.9 41.63 19.59 67.74 - - P \%

14490 42.39 -11.61 54 48.91 41.63 19.59 67.74 - - A \%

17970 59.08 -14.92 74 58.69 47.32 22.49 69.42 - - P \%

17970 48.88 -5.12 54 48.49 47.32 22.49 69.42 - - A \%

20475 36.67 -37.33 74 38.03 37.76 13.74 52.86 - - P \%

39670 52.34 -21.66 74 375 44.59 24.37 54.12 - - P \%

39670 45.3 -8.7 54 30.46 44.59 24.37 54.12 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
7055 117.64 - - 99.76 35.71 13.04 30.87 100 268 P H
7055 107.01 - - 89.13 35.71 13.04 | 30.87 | 100 | 268 A H
7193.6 59.81 -28.39 88.2 41.29 36.33 13.18 30.99 100 268 P H
7200 50.65 -17.55 68.2 32.12 36.34 13.19 31 100 268 A H
802.11ax
HE20 Full
CH 221 7055 116.73 - - 98.86 35.7 13.04 | 30.87 | 251 | 189 P Y
7055MHz 7055 107.72 - - 89.85 35.7 13.04 | 30.87 | 251 | 189 A |V
7197.6 59.49 -28.71 88.2 41.1 36.2 13.19 31 251 | 189 P Y,
7200.2 50.49 -17.71 68.2 32.08 36.22 13.19 31 251 | 189 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11430 50.55 -23.45 74 60.89 40.13 17.18 67.65 - - P H

11430 41.13 -12.87 54 51.47 40.13 17.18 67.65 - - A H

13320 50.02 -23.98 74 59.6 39.39 18.75 67.72 - - P H

13320 41.97 -12.03 54 51.55 39.39 18.75 67.72 - - A H

13790 48.58 -39.62 88.2 57.33 40.16 19.06 67.97 - - P H

14490 50.41 -23.59 74 56.8 41.76 19.59 67.74 - - P H

14490 43.33 -10.67 54 49.72 41.76 19.59 67.74 - - A H

18000 59.73 -14.27 74 58.2 48.43 22.52 69.42 - - P H

18000 50.13 -3.87 54 48.6 48.43 22.52 69.42 - - A H

20685 37.59 -36.41 74 38.58 37.89 13.89 | 52.77 - - P H

802.11ax 39670 52.7 213 74 37.7 4475 | 24.37 | 54.12 - - P | H

HE20 Full 39670 44.8 -9.2 54 290.8 44.75 24.37 54.12 - - A H

CH 189 10780 49.62 -24.38 74 61.34 39.9 16.69 68.31 - - P \%

6895MHz 10780 40.19 | -13.81 54 51.91 39.9 16.69 | 68.31 - - AV

13290 50.16 -23.84 74 59.9 39.27 18.73 67.74 - - P \%

13290 41.93 -12.07 54 51.67 39.27 18.73 67.74 - - A \%

13790 49.12 -39.08 88.2 57.93 40.1 19.06 67.97 - - P \%

14490 51.12 -22.88 74 57.64 41.63 19.59 67.74 - - P \%

14490 42.19 -11.81 54 48.71 41.63 19.59 67.74 - - A \%

17990 59.07 -14.93 74 58.2 47.78 2251 69.42 - - P \%

17990 49.67 -4.33 54 48.8 47.78 2251 69.42 - - A \%

20685 37.46 -36.54 74 385 37.84 13.89 52.77 - - P \%

39252 52.22 -21.78 74 38.1 44.34 24.08 54.3 - - P \%

39252 44.37 -9.63 54 30.25 44.34 24.08 54.3 - - A \%
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Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10670 50.1 -23.9 74 62.1 39.8 16.65 68.45 - - P H
10670 39.81 -14.19 54 51.81 39.8 16.65 68.45 - - A H
13320 49.72 -24.28 74 59.3 39.39 18.75 67.72 - - P H
13320 41.87 -12.13 54 51.45 39.39 18.75 67.72 - - A H
13990 48.85 -39.35 88.2 56.98 40.81 19.28 68.22 - - P H
14490 51.21 -22.79 74 57.6 41.76 19.59 67.74 - - P H
14490 42.83 -11.17 54 49.22 41.76 19.59 67.74 - - A H
18000 60.13 -13.87 74 58.6 48.43 22.52 69.42 - - P H
18000 50.23 -3.77 54 48.7 48.43 22.52 69.42 - - A H
20985 37.26 -36.74 74 37.73 38.02 14.11 52.6 - - P H
802.11ax 39626 51.77 -22.23 74 36.79 44.73 24.34 54.09 - - P H
HE20 Full 39626 44.64 -9.36 54 29.66 44.73 24.34 | 54.09 - - A H
CH 209 11310 50.25 -23.75 74 60.99 39.92 17.09 67.75 - - P \%
6995MHz 11310 40.71 | -13.29 54 51.45 | 39.92 | 17.09 | 67.75 - - AV
13360 50.24 -23.76 74 59.59 39.55 18.79 67.69 - - P \%
13360 42.09 -11.91 54 51.44 39.55 18.79 67.69 - - A \%
13990 49.54 -38.66 88.2 57.77 40.71 19.28 68.22 - - P \%
14490 50.97 -23.03 74 57.49 41.63 19.59 67.74 - - P \%
14490 42.84 -11.16 54 49.36 41.63 19.59 67.74 - - A \%
17960 58.94 -15.06 74 58.81 47.08 22.47 69.42 - - P \%
17960 49.24 -4.76 54 49.11 47.08 22.47 69.42 - - A \%
20985 36.85 -37.15 74 37.36 37.98 14.11 52.6 - - P \%
39780 51.91 -22.09 74 36.3 44.62 24.44 53.45 - - P \%
39780 457 -8.3 54 30.09 44.62 24.44 53.45 - - A \%
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FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

10940 49.95 -24.05 74 60.92 40.33 16.8 68.1 - - P H

10940 40.6 -13.4 54 51.57 40.33 16.8 68.1 - - A H

13350 50.69 -23.31 74 60.11 39.5 18.78 67.7 - - P H

13350 41.79 -12.21 54 51.21 39.5 18.78 67.7 - - A H

14110 51.63 -36.57 88.2 59.18 41.17 194 68.12 - - P H

14490 51.41 -22.59 74 57.8 41.76 19.59 67.74 - - P H

14490 42.75 -11.25 54 49.14 41.76 19.59 67.74 - - A H

18000 60.03 -13.97 74 58.5 48.43 22.52 69.42 - - P H

18000 50.23 -3.77 54 48.7 48.43 22.52 | 69.42 - - A H

21165 37.31 -36.69 74 37.46 38.09 14.26 52.5 - - P H

802.11ax 39780 52.3 217 74 36.5 4481 | 24.44 | 53.45 - - P | H

HE20 Full 39780 45.25 -8.75 54 29.45 4481 24.44 53.45 - - A H

CH 221 11280 50.79 -23.21 74 61.6 39.9 17.07 67.78 - - P \%

7055MHz 11280 41.06 | -12.94 54 51.87 39.9 17.07 | 67.78 - - AV

13330 50.39 -23.61 74 59.9 39.44 18.76 67.71 - - P \%

13330 42.17 -11.83 54 51.68 39.44 18.76 67.71 - - A \%

14110 54.28 -33.92 88.2 61.95 41.05 19.4 68.12 - - P \%

14490 52.04 -21.96 74 58.56 41.63 19.59 67.74 - - P \%

14490 42.69 -11.31 54 49.21 41.63 19.59 67.74 - - A \%

17980 59.42 -14.58 74 58.79 47.55 22.5 69.42 - - P \%

17980 49.32 -4.68 54 48.69 47.55 22.5 69.42 - - A \%

21165 37.23 -36.77 74 37.43 38.04 14.26 525 - - P \%

39802 51.99 -22.01 74 36.2 44.63 24.46 53.3 - - P \%

39802 45.83 -8.17 54 30.04 44.63 24.46 53.3 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 408 9043300
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7045 117.72 - - 99.9 35.65 13.04 | 30.87 | 183 | 267 P H
* 7045 109.64 - - 91.82 35.65 13.04 30.87 183 267 A H
7208.48 60.01 -28.19 88.2 41.47 36.35 13.2 31.01 | 183 | 267 P H
7125.54 51.79 -16.41 68.2 33.53 36.11 13.09 | 30.94 | 183 | 267 A H
802.11ax
HE40 Full
CH 219 * 7045 119.82 - - 101.98 35.67 13.04 30.87 249 188 P \%
7045MHz | =+ 7045 110.68 - - 92.84 | 3567 | 13.04 | 30.87 | 249 | 188 | A | V
7168.44 59.69 -28.51 88.2 41.46 36.05 13.15 | 30.97 | 249 | 188 P \Y
7125.1 51.57 -16.63 68.2 33.53 35.89 13.09 | 30.94 | 249 | 188 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11450 50.4 -23.6 74 60.68 40.16 17.19 67.63 - - P H

11450 41.17 -12.83 54 51.45 40.16 17.19 67.63 - - A H

13270 49.76 -24.24 74 59.61 39.2 18.7 67.75 - - P H

13270 40.86 -13.14 54 50.71 39.2 18.7 67.75 - - A H

13850 48.51 -39.69 88.2 57.12 40.3 19.13 68.04 - - P H

14490 50.27 -23.73 74 56.66 41.76 19.59 67.74 - - P H

14490 42.42 -11.58 54 48.81 41.76 19.59 67.74 - - A H

17980 594 -14.6 74 584 47.92 22.5 69.42 - - P H

17980 49.5 -4.5 54 48.5 47.92 225 69.42 - - A H

20775 37.54 -36.46 74 38.4 37.93 13.96 52.75 - - P H

802.11ax 39824 52.63 |-21.37 74 36.8 4484 | 24.47 | 53.48 - - P | H

HE40 Full 39824 45.94 -8.06 54 30.11 44.84 24 .47 53.48 - - A H

CH 195 10940 50.26 -23.74 74 61.23 40.33 16.8 68.1 - - P \%

6925MHz 10940 40.47 | -13.53 54 51.44 | 40.33 16.8 68.1 - - AV

13330 50.45 -23.55 74 59.96 39.44 18.76 67.71 - - P \%

13330 42.24 -11.76 54 51.75 39.44 18.76 67.71 - - A \%

13850 49.58 -38.62 88.2 58.32 40.17 19.13 68.04 - - P \%

14490 50.63 -23.37 74 57.15 41.63 19.59 67.74 - - P \%

14490 42.39 -11.61 54 48.91 41.63 19.59 67.74 - - A \%

17990 59.27 -14.73 74 584 47.78 2251 69.42 - - P \%

17990 49.67 -4.33 54 48.8 47.78 2251 69.42 - - A \%

20775 36.98 -37.02 74 37.89 37.88 13.96 52.75 - - P \%

39648 52.03 -21.97 74 37.2 44.58 24.35 541 - - P \%

39648 455 -8.5 54 30.67 44.58 24.35 54.1 - - A \%

TEL : 408 9043300 Page Number : C44 of C56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11390 50.4 -23.6 74 60.87 40.06 17.15 67.68 - - P H

11390 41.02 -12.98 54 51.49 40.06 17.15 67.68 - - A H

13340 49.88 -24.12 74 59.35 39.47 18.77 67.71 - - P H

13340 41.42 -12.58 54 50.89 39.47 18.77 67.71 - - A H

14010 50.77 -37.43 88.2 58.8 40.88 19.31 68.22 - - P H

14490 50.81 -23.19 74 57.2 41.76 19.59 67.74 - - P H

14490 41.91 -12.09 54 48.3 41.76 19.59 67.74 - - A H

17990 59.46 -14.54 74 58.19 48.18 2251 69.42 - - P H

17990 49.66 -4.34 54 48.39 48.18 22,51 69.42 - - A H

21015 37.47 -36.53 74 37.88 38.04 14.13 52.58 - - P H

802.11ax 39362 51.68 |-22.32 74 37.3 4454 | 24.16 | 54.32 - - P | H

HE40 Full 39362 43.93 -10.07 54 29.55 44.54 24.16 54.32 - - A H

CH 211 11410 50.7 -23.3 74 61.11 40.1 17.16 67.67 - - P \%

7005MHz 11410 40.99 | -13.01 54 51.4 40.1 17.16 | 67.67 - - AV

13360 49.45 -24.55 74 58.8 39.55 18.79 67.69 - - P \%

13360 41.74 -12.26 54 51.09 39.55 18.79 67.69 - - A \%

14010 52.7 -35.5 88.2 60.83 40.78 19.31 68.22 - - P \%

14490 50.88 -23.12 74 574 41.63 19.59 67.74 - - P \%

14490 42.59 -11.41 54 49.11 41.63 19.59 67.74 - - A \%

17940 59.28 -14.72 74 59.61 46.65 22.44 69.42 - - P \%

17940 49.08 -4.92 54 49.41 46.65 22.44 69.42 - - A \%

21015 37.42 -36.58 74 37.88 37.99 14.13 52.58 - - P \%

39780 52.51 -21.49 74 36.9 44.62 24.44 53.45 - - P \%

39780 45.84 -8.16 54 30.23 44.62 24.44 53.45 - - A \%
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FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

10870 50.31 -23.69 74 61.5 40.25 16.75 68.19 - - P H

10870 40.02 -13.98 54 51.21 40.25 16.75 68.19 - - A H

13340 49.43 -24.57 74 58.9 39.47 18.77 67.71 - - P H

13340 41.15 -12.85 54 50.62 39.47 18.77 67.71 - - A H

14090 53.53 -34.67 88.2 61.19 411 19.38 | 68.14 - - P H

14490 52.21 -21.79 74 58.6 41.76 19.59 67.74 - - P H

14490 42.52 -11.48 54 48.91 41.76 19.59 67.74 - - A H

18000 60.33 -13.67 74 58.8 48.43 22.52 69.42 - - P H

18000 50.23 -3.77 54 48.7 48.43 22.52 | 69.42 - - A H

21135 37.12 -36.88 74 37.32 38.08 14.24 | 52.52 - - P H

802.11ax 39494 51.94 -22.06 74 37.1 44.65 24.25 54.06 - - P H

HE40 Full 39494 44.75 -9.25 54 29.91 44.65 24.25 54.06 - - A H

CH 219 11400 49.99 -24.01 74 60.45 40.07 17.15 67.68 - - P \%

7045MHz 11400 4119 |-12.81 54 51.65 | 40.07 | 17.15 | 67.68 - - AV

13320 50.03 -23.97 74 59.61 39.39 18.75 | 67.72 - - P \Y

13320 41.2 -12.8 54 50.78 39.39 18.75 67.72 - - A \%

14090 55.68 -32.52 88.2 63.43 41.01 19.38 68.14 - - P \%

14490 52.12 -21.88 74 58.64 41.63 19.59 67.74 - - P \%

14490 42.39 -11.61 54 48.91 41.63 19.59 67.74 - - A \%

17980 60.22 -13.78 74 59.59 47.55 22.5 69.42 - - P \%

17980 49.92 -4.08 54 49.29 47.55 22.5 69.42 - - A \%

21135 38.22 -35.78 74 38.47 38.03 14.24 52.52 - - P \%

39230 52.17 -21.83 74 38.09 44.32 24.07 54.31 - - P \%

39230 44.34 -9.66 54 30.26 44.32 24.07 54.31 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 7025 114.98 - - 97.27 35.53 13.03 30.85 100 266 P H
* 7025 106.78 - - 89.07 35.53 13.03 | 30.85 | 100 | 266 A H
7128.2 61.01 -27.19 88.2 42.73 36.12 13.1 30.94 100 266 P H
7127.24 53.37 -14.83 68.2 351 36.11 13.1 30.94 100 266 A H
802.11ax H
HES8O Full H
CH 215 * 7025 114.88 - - 97.12 35.58 13.03 | 30.85 | 100 | 101 P Y
7025MHz * 7025 105.91 - - 88.15 35.58 13.03 | 30.85 | 100 | 101 A |V
7125.8 59.55 -28.65 88.2 41.51 35.89 13.09 | 30.94 | 100 | 101 P Y,
7126.76 51.79 -16.41 68.2 33.75 35.89 13.09 | 30.94 | 100 | 101 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11010 50.64 -23.36 74 61.54 40.25 16.86 68.01 - - P H
11010 40.32 -13.68 54 51.22 40.25 16.86 68.01 - - A H
13370 49.57 -24.43 74 58.9 39.57 18.79 67.69 - - P H
13370 41.45 -12.55 54 50.78 39.57 18.79 67.69 - - A H
13890 50.43 -37.77 88.2 58.88 40.47 19.17 68.09 - - P H
14490 50.91 -23.09 74 57.3 41.76 19.59 67.74 - - P H
14490 42.73 -11.27 54 49.12 41.76 19.59 67.74 - - A H
17990 59.76 -14.24 74 58.49 48.18 2251 69.42 - - P H
17990 49.86 -4.14 54 48.59 48.18 22,51 69.42 - - A H
20835 37.52 -36.48 74 38.27 37.96 14 52.71 - - P H
802.11ax 39824 52.13 -21.87 74 36.3 44.84 24.47 53.48 - - P H
HES8O0 Full 39824 45.31 -8.69 54 29.48 44.84 24 .47 53.48 - - A H
CH 199 11590 50.46 -23.54 74 60.79 39.98 17.32 67.63 - - P \%
6945MHz 11590 41.14 | -12.86 54 51.47 | 39.98 | 17.32 | 67.63 - - AV
13360 49.14 -24.86 74 58.49 39.55 18.79 67.69 - - P \%
13360 41.33 -12.67 54 50.68 39.55 18.79 67.69 - - A \%
13890 51.28 -36.92 88.2 59.9 40.3 19.17 68.09 - - P \%
14490 51.28 -22.72 74 57.8 41.63 19.59 67.74 - - P \%
14490 42.04 -11.96 54 48.56 41.63 19.59 67.74 - - A \%
17990 59.27 -14.73 74 584 47.78 2251 69.42 - - P \%
17990 49.67 -4.33 54 48.8 47.78 2251 69.42 - - A \%
20835 37.04 -36.96 74 37.84 37.91 14 52.71 - - P \%
39824 52.23 -21.77 74 36.6 44.64 24.47 53.48 - - P \%
39824 45.77 -8.23 54 30.14 44.64 24.47 53.48 - - A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

11420 50.11 -23.89 74 60.48 40.12 17.17 67.66 - - P H

11420 41.14 -12.86 54 51.51 40.12 17.17 67.66 - - A H

13360 49.43 -24.57 74 58.79 39.54 18.79 67.69 - - P H

13360 41.21 -12.79 54 50.57 39.54 18.79 67.69 - - A H

14050 53.44 -34.76 88.2 61.23 41.05 19.34 | 68.18 - - P H

14490 50.95 -23.05 74 57.34 41.76 19.59 67.74 - - P H

14490 42.52 -11.48 54 48.91 41.76 19.59 67.74 - - A H

17990 59.46 -14.54 74 58.19 48.18 2251 69.42 - - P H

17990 49.76 -4.24 54 48.49 48.18 22,51 69.42 - - A H

21075 37.22 -36.78 74 37.52 38.06 14.19 52.55 - - P H

802.11ax 39868 52.23 -21.77 74 36.7 44.87 24.5 53.84 - - P H

HES8O0 Full 39868 45.33 -8.67 54 290.8 44.87 245 53.84 - - A H

CH 215 11420 50.42 -23.58 74 60.78 40.13 17.17 67.66 - - P \%

7025MHz 11420 40.54 | -13.46 54 50.9 40.13 | 17.17 | 67.66 - - AV

13360 49.31 -24.69 74 58.66 39.55 18.79 | 67.69 - - P \Y,

13360 41.35 -12.65 54 50.7 39.55 18.79 | 67.69 - - A |V

14050 57.6 -30.6 88.2 65.51 40.93 19.34 68.18 - - P \%

14490 51.28 -22.72 74 57.8 41.63 19.59 67.74 - - P \%

14490 42.39 -11.61 54 48.91 41.63 19.59 67.74 - - A \%

17990 59.47 -14.53 74 58.6 47.78 2251 69.42 - - P \%

17990 49.27 -4.73 54 48.4 47.78 2251 69.42 - - A \%

21075 37.42 -36.58 74 37.77 38.01 14.19 52.55 - - P \%

39868 52.21 -21.79 74 36.9 44.65 24.5 53.84 - - P \%

39868 45.64 -8.36 54 30.33 44.65 24.5 53.84 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 112.37 - - 94.9 35.28 13 30.81 100 271 P H
* 6985 103.74 - - 86.27 35.28 13 30.81 | 100 | 271 A | H
7137.64 63.49 -24.71 88.2 45.17 36.16 13.11 30.95 100 271 P H
7125.8 55.33 -12.87 68.2 37.07 36.11 13.09 30.94 100 271 A H
802.11ax H
HE160 Full H
CH 207 * 6985 114.05 - - 96.5 35.36 13 30.81 | 100 70 P |V
6985MHz |« 6985 104.95 - - 87.4 35.36 13 3081 | 100 | 70 | A | V
7169.96 60.72 -27.48 88.2 42.49 36.06 13.15 | 30.98 | 100 70 P |V
7129.64 52.83 |-15.37 68.2 34.77 35.9 131 30.94 | 100 70 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C50 of C56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

10890 50.12 -23.88 74 61.2 40.31 16.77 68.16 - - P H

10890 40.61 -13.39 54 51.69 40.31 16.77 | 68.16 - - A H

13360 49.59 -24.41 74 58.95 39.54 18.79 67.69 - - P H

13360 42.04 -11.96 54 514 39.54 18.79 67.69 - - A H

13970 49.48 -38.72 88.2 57.65 40.75 19.27 | 68.19 - - P H

14490 52.05 -21.95 74 58.44 41.76 19.59 67.74 - - P H

14490 42.31 -11.69 54 48.7 41.76 19.59 67.74 - - A H

17990 59.46 -14.54 74 58.19 48.18 2251 69.42 - - P H

17990 49.86 -4.14 54 48.59 48.18 22,51 69.42 - - A H

20955 36.94 -37.06 74 37.46 38.01 14.09 | 52.62 - - P H

802.11ax 39604 52.06 -21.94 74 37.1 44.71 24.32 54.07 - - P H

HE160 Full 39604 44.73 -9.27 54 29.77 44.71 24.32 54.07 - - A H

CH 207 10930 49.75 -24.25 74 60.74 40.32 16.8 68.11 - - P \%

6985MHz 10930 40.71 | -13.29 54 51.7 40.32 16.8 | 68.11 - - AV

13280 50.08 -23.92 74 59.87 39.23 18.72 67.74 - - P \%

13280 41.42 -12.58 54 51.21 39.23 18.72 67.74 - - A \%

13970 49.97 -38.23 88.2 58.25 40.64 19.27 68.19 - - P \%

14490 51.08 -22.92 74 57.6 41.63 19.59 67.74 - - P \%

14490 42.16 -11.84 54 48.68 41.63 19.59 67.74 - - A \%

17990 59.47 -14.53 74 58.6 47.78 2251 69.42 - - P \%

17990 49.57 -4.43 54 48.7 47.78 2251 69.42 - - A \%

20955 37.52 -36.48 74 38.09 37.96 14.09 52.62 - - P \%

39582 51.9 -22.1 74 37.09 44.56 24.31 54.06 - - P \%

39582 45.03 -8.97 54 30.22 44.56 24.31 54.06 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission below 1GHz
WIFI 802.11ax HE40 Full (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) [(dBuV/m)| (dB) |[(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
71.71 26.67 -13.33 40 45.02 12.57 151 32.43 - - P H
125.06 31.92 -11.58 43.5 44.78 17.7 1.84 324 - - P H
149.31 29.26 -14.24 43.5 42.44 17.2 2.03 3241 - - P H
250.19 28.47 -17.53 46 39.76 18.52 2.6 3241 - - P H
752.65 37.82 -8.18 46 37.6 28 4.59 32.37 - - P H
874.87 39.1 -6.9 46 36.75 29.1 5.03 31.78 - - P H
H
H
H
H
H

802.11ax
H

HE40 Full
L 50.37 32.71 -7.29 40 49.81 14.11 1.23 32.44 - - P \%
105.66 27.2 -16.3 43.5 41.31 16.57 1.73 3241 - - P \%
125.06 34.36 -9.14 43.5 47.22 17.7 1.84 324 - - P \%
250.19 24.64 -21.36 46 35.93 18.52 2.6 3241 - - P \%
746.83 34.65 -11.35 46 34.53 27.94 4.57 32.39 - - P \%
874.87 38.33 -7.67 46 35.98 29.1 5.03 31.78 - - P |V
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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Emission below 1GHz
WIFI 802.11ax HE80 Full (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) [(dBuV/m)| (dB) |[(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
71.71 26.93 -13.07 40 45.28 12.57 151 32.43 - - P H
125.06 31.88 -11.62 43.5 44.74 17.7 1.84 324 - - P H
151.25 30.12 -13.38 43.5 434 17.1 2.03 3241 - - P H
250.19 28.24 -17.76 46 39.53 18.52 2.6 3241 - - P H
749.74 36.71 -9.29 46 36.52 27.99 4.58 32.38 - - P H
874.87 38.09 -7.91 46 35.74 29.1 5.03 31.78 - - P H
H
H
H
H
H

802.11ax
H

HES8O Full
L 50.37 33.73 -6.27 40 50.83 14.11 1.23 32.44 - - P \%
66.86 28.37 -11.63 40 47.19 12.17 1.43 32.42 - - P \%
125.06 35.41 -8.09 43.5 48.27 17.7 1.84 324 - - P \%
250.19 25.3 -20.7 46 36.59 18.52 2.6 3241 - - P \%
754.59 35.1 -10.9 46 34.88 28 4.59 32.37 - - P \%
874.87 37.54 -8.46 46 35.19 29.1 5.03 31.78 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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Emission below 1GHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

7+2 (MHz) [(dBuV/m)| (dB) |[(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
70.74 26.63 -13.37 40 451 12.47 1.49 32.43 - - P H
125.06 31.33 -12.17 43.5 44.19 17.7 1.84 324 - - P H
149.31 29.81 -13.69 43.5 42.99 17.2 2.03 3241 - - P H
250.19 28.08 -17.92 46 39.37 18.52 2.6 3241 - - P H
749.74 36.31 -9.69 46 36.12 27.99 4.58 32.38 - - P H
874.87 38.48 -7.52 46 36.13 29.1 5.03 31.78 - - P H
H
H
H
H
H

802.11ax
H

HE160 Full
L 50.37 33.46 -6.54 40 50.56 14.11 1.23 32.44 - - P \%
105.66 26.25 -17.25 43.5 40.36 16.57 1.73 3241 - - P \%
125.06 35.34 -8.16 43.5 48.2 17.7 1.84 324 - - P \%
250.19 24.59 -21.41 46 35.88 18.52 2.6 3241 - - P \%
755.56 36.64 -9.36 46 36.4 28.01 4.6 32.37 - - P \%
874.87 37.84 -8.16 46 35.49 29.1 5.03 31.78 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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Report No. : FR210727001G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) |(dBupV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~24°C

Test Engineer : Michael Bui and Daniel Lee

Relative Humidity : (42~48%
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH33 6115MHz

7+2 Horizontal Fundamental
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Defector  :Peak

Avg. Left blank
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH33 6115MHz
7+2 Vertical Fundamental
g
110.0f /\ A 110.0|
1004 Y 1000
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w R A
; ar el T T et
40.0| 40. oww
g
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Condition AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL
BW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector Peak
Avg. Left blank
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE40 Full CH35 6125MHz

7+2 Horizontal Fundamental
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE40 Full CH35 6125MHz
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Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE8O0 Full CH39 6145MHz
7+2 Horizontal Fundamental
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE8O Full CH39 6145MHz
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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ANT 802.11ax HE40 Full CH123 6565MHz

7+2 Horizontal Vertical

Date: 10.08.2021 1 (@BuVim) Date: 10.08.2021

HE T oo s JLLE ] HJH e

700 — — ™
SOOI LT AdonnLs| G0 AVGONI 55
500 7 500)
e b = =

s P o) B
300 300
200 200
100 109

000 4000.6000.8000. 12000, 16000 20000, 24000, 76000, 32000, 36000, 40000 000 4000.6000.8000,  12000. 16000 Z0000. 24000, 26000, 32000, 36000, 40000

Frequency (WH) Frequency (Mtz)

Site +03CH02-CA Site 03CH02-CA
Condition  : PEAK(UNIT)_6E Im HORN 9170-SHF_00842 HORLZONTAL Condition : PEAK(UNIT)_6E 1m HORN 9170-SHF_00842 VERTICAL

Detector  :Peak Detector Peak
Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH147 6685MHz

7+2 Horizontal Vertical

) aBuvimy vat: 10082021 el (aBuvim) Date: 1008.2021
1300 1209
1200 1200
109 04
1000 1009
00 s00 L
"“"uﬂmﬂ m vs:«lmi "“'“I”Ml ,'U-” ] vsAlmNmi
o) g —L
s L il e et o wlffELEAH I !
AVG(UN) o8 0 I “AVG(UN) 58,
500 I 500 e
400 L 400l IIEEISEIRRY R L
209 209
0 By
100 109
000 000.6000.8000, 12000, o000, 000024000, 78000, 52000, 36000, 40000 00 A000.6000.8000, 12006, To000.__ 000024000, 78000, 52000, 3600040000
froquency Oz requency Oz
site :03CHo2-CA site 03CH02-CA
Condition  : PEAK(UNTT)_6E Im HORN 9170-SHF_00842 HORTZONTAL Condition  : PEAK(UNTI)_6E Im HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH179 6845MHz

7+2 Horizontal Vertical

) aBuvimy vat: 10082021 el (aBuvim) Date: 1008.2021
1300 1209
1200 1200
109 04
1000 1009
00 s00 L
"“"uﬂmﬂ m vs:«lmi "“'“I”Ml ,'U-” ] vsAlmNmi
o) g —L
wlfiLEAA UL o wlfiRLEHA ST !
AVG(UN) 68 1| I “AVG(UN) 58]
i Bemra 509 e e
400 e 400 »
209 209
0 By
100 109
000 000.6000.8000, 72006, o000, 2000024000, 78000, 52000, 36000, 40000 o0 00060008000, 72006, To000.__ 000024000, 78000, 52000, 3600040000
froquency Oz requency Oz
site :03CHo2-CA site 03CH02-CA
Condition  : PEAK(UNTT)_6E Im HORN 9170-SHF_00842 HORTZONTAL Condition  : PEAK(UNTI)_6E Im HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH187 6885MHz

7+2 Horizontal Vertical

) aBuvimy vat: 10082021 el (aBuvim) Date: 1008.2021
1300 1209
1200 1200
109 04
1000 1009
00 00
"“"uﬂmﬂ vsAlwmni "“'“I”Ml ,'U-” ] vsAlmNmi
o) g —L
sofil it : o0 ¢ -
: i Ao . 1 I A
500 = 500 -
. 3 e
400l st 100 S S
209 209
0 By
100 109
000 000.6000.8000, 12000, o000, 2000024000, 78000, 52000, 36000, 40000 00 400060008000, 12000, To000.__ 000024000, 78000, 52000, 3600040000
froquency Oz requency Oz
site :03CHo2-CA site 03CH02-CA

Condition  : PEAK(UNIT)_GE 1m HORN 9170-SHF_00842 HORTZONTAL Condition  : PEAK(UNIT)_GE 1m HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH135 6625MHz

7+2

Horizontal

Vertical

Peak

Avg.

Date: 10.08.2021

100

FLIT I

MW“’M

000 4000.6000.6000. 12000, 16000, 20000, 24000 26000, 32000 36000 40000
Frequency (M)

Site
Condition
Detector

)
:03CHO2-CA

+ PEAK(UNIT)_6E 1m HORN 9170-SHF_00842 HORTZONTAL
:Peak

Date: 10.08.2021

100

L LLia Jlsal i=ee] iR el etz

et

i m Av}m,j;
g ]

e ARV

Site

Condition  : PEAK(UNIT)_6E 1m HORN 9170-SHF_00842 VERTICAL

000 4000.6000.6000. 12000, 16000, 20000, 24000 26000, 32000 36000 40000
Frequency (M)

03CH02-CA

Detector  :Peak

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH151 6705MHz

7+2 Horizontal Vertical

)1 A e i (1T wﬂ MU
a
T R e e i wIEY SISRRIRE="
e RS L
40.0} B 40.0}
kNl cy (MHz)
Site. :03CHO2-CA Site. 03CH02-CA

Condition  : PEAK(UNIT)_GE 1m HORN 9170-SHF_00842 HORTZONTAL Condition  : PEAK(UNIT)_GE 1m HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH167 6785MHz

7+2 Horizontal Vertical

) aBuvimy vat: 10082021 el (aBuvim) Date: 1008.2021
1300 1209
1200 1200
109 04
1000 1009
00 00
"“"uﬂmﬂ vsAlwmni "“'“I”Ml m’ vEAlmNm i3
o) g
sofil it e o0 2
: AGO[SE : 1 s
500 R g 1o
o PRI oy T PR N N
209 209 i
0 By i
100 109 |
oW OO0 O a0, Ro0D 00 0. 0w, 00000 otk oW OO0 A0 TR0 00 200w, 000000 otk
ey ) ey i
site :03CHo2-CA site 03CH02-CA

Condition  : PEAK(UNIT)_GE 1m HORN 9170-SHF_00842 HORTZONTAL Condition  : PEAK(UNIT)_GE 1m HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH183 6865MHz

7+2 Horizontal Vertical

) aBuvimy vat: 10082021 el (aBuvim) Date: 1008.2021
1300 1209

1200 1200

109 04

1000 1009

00 00

““Hﬂ,’m DEAlLUN‘Hi ”“‘“I”’“ll ,‘m’ ] PEAlWN“LLE
o) g —L
60.0/ i 60.0/ i T

: o] - i A I ||
500 500 B
7 g

e SO OO P PR w0l ,Www

209 209

0 By

100 109

000 000.6000.8000, 12006, o000, 2000024000, 78000, 52000, 36000, 40000 00 400060008000, 72000, To000.__ 000024000, 78000, 52000, 3600040000
froquency Oz requency Oz

Site : 03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNTT)_6E Im HORN 9170-SHF_00842 HORTZONTAL Condition  : PEAK(UNTI)_6E Im HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH143 6665MHz

7+2

Horizontal

Vertical

Peak

Avg.

Date: 10.08.2021

100

-
B

000 4000.6000.6000. 12000, 16000, 20000, 24000 26000, 32000 36000 40000
Frequency (M)

Site
Condition
Detector

)
:03CHO2-CA

+ PEAK(UNIT)_6E 1m HORN 9170-SHF_00842 HORTZONTAL
:Peak

Date: 10.08.2021

100

el AL e
LT

£
. MWMWWW

000 4000.5000.50¢

Site 03CH02-CA
Condition  : PEAK(UNIT)_6E 1m HORN 9170-SHF_00842 VERTICAL

Detector  :Peak

00 12000, 16000 20000 24000, 20000, 32000, 36000, 43000
Frequency (MiHz)

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

7+2 Horizontal Vertical

) 111 A S e i o 11} wﬂ ljix ﬂﬂﬁﬂ
_ 3 o
09 ‘A ag] 609 i LG
40.0} sttt 400}
kNl cy (MHz)
Site. :03CHO2-CA Site. 03CH02-CA
Condition  : PEAK(UNII)_6E Im HORN 9170-SHF_00842 HORIZONTAL Condition PEAK(UNII)_6E 1m HORN 9170-SHF_00842 VERTICAL

P eal k Detector  :Peak Detector  :Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH221 7055MHz

7+2 Horizontal Fundamenta

e 10092021 . o 10092021
1504 1500
1200 1200 s
110.0] ‘,JA\A 1100]
1009 1004
50 \ 500
700 700 - A, se
60.0) \M\m 1 60.0) Jurd

I St
500 s0d o Iw
w0 P
300 300
200 200
109 100
L L LI T - - 7 8 L ) oo Too5 g0
Hoauoncy i) Freauency ()
Site. :03CHO2-CA Site. 03CHO2-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN 9120D-HF_02113 HORIZONTAL Condition PEAK(UNII)_6E 3m HORN 9120D-HF_02113 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW-1000.000KHz VBW:3000.000KHz SWT:Auto

Detector  :Peak Detector  :Peak

Peak

— bate:10.08.2021

1504
1200
o
o/,
s0d
s0d
704 avs_secom_ e
-
50.0| A - 2
w0
500
204
104

045 7070, 70%. 7110 7130, 7950 7i70. 7480 7210 7230 7245
Frequency (Miz)
+03CH02-C;
Condition  : AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto
Detector  :Peak

Avg. Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR210727001G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH221 7055MHz

7+2

Vertical

Fundamental

Peak

1 (@Buvim) Date: 10002021

1300
1200

A

900 [PEAK_BE(UMI)_6E

100

045 7070, 70%. 7110 7130, 7950 7i70. 7480 7210 7230, 7245
Froquency (Miz)
Site 03CH02-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Defector  :Peak

1 (@Buvim) Date: 10002021

900 = EAK(UNI_GE
800
700 — VG 6.
600

T
0 gt

000 2000 3000,

2000 5000, 5000, 7000, 5000
Froquency (MiHz)
Site 03CH02-CA
Condition  : PEAK(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  :Peak

Avg.

A (@Buvim) Date: 10.09.2021

1309
1209
0
1009

.

045 7070, 7090 7110 7130 7150 7A70.  7A%0. 7210 7230, 7245
Frequency (MHz)
Site +03CH02-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector  :Peak

Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR210727001G

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH219 7045MHz

7+2

Horizontal

Fundamental

Peak

Date: 10092021

Site
Condition

PEAK_BE(UNI)_GE

025 7050, 7070,

+03CH02-CA
+ PEAK_BE(UNIT)_6E 3m HORN 9120D-HF_02113 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Detector  :Peak

7000, 7H0. 70 7450 770
Frequency (M

0. 7230, 7245

Date: 10092021

o P

T T i

1

EAK(UNI_SE

AVGTON, 6

3000. 4000 5000,
Froquency (MiHz)

03CH02-CA
PEAK(UNIT)_GE 3m HORN 9120D-HF_02113 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim)

Date: 10.09.2021

VaYar:

AVG._BE(U). 6E

N

Condition

:03CH02-CA

025 7050, 7070, 70%0. 7110,

Frequency (Miz)

: AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Detector  :Peak

130, 7950 7170 71%0. 7210, 7230, 7245

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH219 7045MHz

7+2 Vertical Fundamental

) @govm) Dates10.00.2021 ) @Buvim) Dater 10.00.2021
1300 1300
120.0/ 120.0/ 1
o) Vf W 109
1000 1000
909 PeAx_ssun ot %09 - cAkuND_E
400 400 u } ]
Iy W iy H e s
.
600 iy b b 60 L
50.0) 50.0/ s A
ol
40.0| 40,0fgut "
300 300
200 200
100 100
35 Teso  7ore 7o, Tt 710 7is0 77 7iS 720 7% 724 w0 700, 000, o0 D 000, Com—
Freauency (i) Froauency (i)
site :03CHO2-CA site 03cHO2-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL Condition PEAK(UNII)_6E 3m HORN 9120D-HF_02113 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  :Peak

Detector  :Peak

Peak

1 (@Buvim) Date: 10092021

SVAYAYAY

700 AvG_BE(WN G|

w09 "NAAL

025 7050 7070, 7090  7H0. 7430 7450 7470, 7480 7210, 7230, 7245
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector  :Peak

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

7+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto
Detector  :Peak

Left blank

- e 10092021 . o 10092021

1504 1500

1200 1200 I

109 109

A ) V/""\

s0d N 200 _ —

50 500

704 700 . Jur—

.
500 LA 600
Mg, ) e

o " MMW*W

w0 w0

300 300

200 200

109 100

LN S S s - 78 L ) oo Toos g
- reauency G Freauency ()
Site. :03CHO2-CA Site. 03CHO2-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN 9120D-HF_02113 HORIZONTAL Condition PEAK(UNII)_6E 3m HORN 9120D-HF_02113 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
— bete 0.002021

1300
1200

o
100 /\/ ™\

AR VA

s0d

iy A

o VNS 1

50.0| =

w0

500

204

104

e T ow e T e 7S
reauency (i)
+03CHO2-C/

Condition  : AV6_BE(UNII)_6E 3m HORN 9120D-HF_02113 HORIZONTAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH215 7025MHz
7+2 Vertical Fundamental
wd T
60 Www 4 600 1
as wd JWHL_WU.MDJM
00 P -
Condition : PEAK_BE(UNII)_6E 3m HORN 9120D-HF_02113 VERTICAL Condition PEAK(UNII)_6E 3m HORN 9120D-HF_02113 VERTICAL
POWII0S000KE VEWSB00 000Kt ST OO O£ V3000 PO0RIE ST
Detector : Peak Detector Peak
Peak
B i e
500 N
Condition  : AV6_BE(UNII)_6E 3m HORN 9120D-HF_02113 VERTICAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector : Peak
Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001G

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

7+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 10.09.2021

wAAAOO A A

90 e

800

700) <

600 e AR

PeAK_BE(uN_ |

Frequency (WHz)

Site :03CH02-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN 9120D-HF_02113 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector  :Peak

905 6930. 6950 6970, 6990. 7010. 7030, 7050. 7070, 7090, 7410, 7430. 750, 7170 7990 7225

) aBovim) Dates 10.00.2021
1300
1200
109
1000
900 _ eaxun.oe|
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e JHE WS L L e
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w0 2000 3000 000 ED w006 To0s 00
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Site. 03CH02-CA
Condition PEAK(UNII)_6E 3m HORN 9120D-HF_02113 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

Avg.

1 @BV

Date: 10092021

AVG_BE(UNI)_GE

T

P \“W\“N\nmk

IAAANAA

cy (MHz)
site 03CH02-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Defector  :Peak

905 6930, 6950. 6970, 6990, 7010, 7030, 7050. 7070, 7090, 7110, 7130, 7150, 7170, 7190, 7225

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210727001G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

7+2

Vertical

Fundamental

Avg.

IV YA AR

AVG BN 6

“Aoacadodo ]

Site

905 6930, 6950 6970, 6990, 7010. 7030, 7050. 7070, 7090, 7410, 7430, 7450 7170, 7490 7225

Frequency (WiHz)
:03CH02-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector  :Peak

v ot 1000 2021 — ot 10002021
g g
109 d
o | o
1000 VV\NM \/\/\\/“‘/\/\/y 1001
w00 S ——- g - ek s
a0 wn || ] | ‘
od nod o Lussomm o
500 LA AA bt i 60 1
w09 s0d ”JW%
40.0| 40.Ofwrm “""W
209 s0d
209 0
109 10d
S R W A T TN 7O TR0 T T I T T T R SENE S e e A
Feaioncy sy iy
st :o3cHo2CA site o3cHo2-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN 9120D-HF_02113 VERTICAL Condition PEAK(UNII)_6E 3m HORN 9120D-HF_02113 VERTICAL
RBW-T000.000K+ 1z VBW:3000.000KHz SWT-Auto RBW-1000.000KHz VEW-3000.000KHz SWT-Auto
Detector : Peak Detector Peak
o -

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH189 6895MHz

7+2 Horizontal Vertical

Date:10.08.2021 ) @Buvim) Date: 10.08.2021
1300 1300
200 200
110 109
1009 1000
a0 s00
ST e b e B s
700 L 700 |
| o ] 1 b [T
muﬂ,’lﬂ m m Avqumnlo| E"‘"uﬂmﬂ ,J_”J_L_W_ﬂ_r m GO
500 : 500
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000 4000,6000.8006, 12000, 16000, 70006 24000, 26000, 32000, 36008, 40000 900 40005000.8000, 12000, 16000, 70006, 24000, 26000, 32000, 36008, 40000
Frequency (ks requency (i)
site :03CHo2-CA site 03cHO2-CA

Condition  : PEAK(UNIT)_6E Im HORN 9170-SHF_00842 HORLZONTAL Condition : PEAK(UNIT)_6E 1m HORN 9170-SHF_00842 VERTICAL

Detector  :Peak Detector Peak
Peak

Avg.
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH209 6995MHz

7+2 Horizontal Vertical

) aBuvimy vat: 10082021 el (aBuvim) Date: 1008.2021
1300 1209
1200 1200
109 04
1000 1009
00 00
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Appendix E. Duty Cycle Plots
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